F2 Labs

16740 Peters Road

Middlefield, Ohio 44062

United States of America

www.f2labs.com CERTIFICATION TEST REPORT

Manufacturer: PCTEL, Inc
471 Brighton Drive
Bloomingdale, lllinois 60108-3102 USA

Applicant: Same as Above
Product Name: Remote Access Point
Product Description: Rugged 802.11ac Access Point

Operating Voltage/Freq.
of EUT During Testing: 120V/60 Hz; POE 48VvDC

Model: AP-WIFI-1200-US
FCC ID: NYPWIFIAP1200
Testing Commenced: 2020-10-09
Testing Ended: 2021-05-05

Summary of Test Results: In Compliance

The EUT complies with the EMC requirements when manufactured
identically as the unit tested in this report, including any required
modifications. Any changes to the design or build of this unit subsequent
to this testing may deem it non-compliant.

Rule(s):
e FCC Part 15 Subpart E — Unlicensed National Information Infrastructure Devices, Section
15.407 General technical requirements
e FCC15.207 - Conducted Limits
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

1 ADMINISTRATIVE INFORMATION

1.1 Measurement Location:
F2 Labs in Middlefield, Ohio. Site description and attenuation data are on file with the FCC's
Sampling and Measurement Branch at the FCC Laboratory in Columbia, MD.

1.2 Measurement Procedure:
All measurements were performed according to ANSI C63.10:2013 and recommended FCC
procedure of measurement of DTS operating under Section 15.407 and in KDB789033 v02r01.
A list of the measurement equipment can be found in Section 6.
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

1.3 Uncertainty Budget:

The uncertainty in EMC measurements arises from several factors which affect the
results, some associated with environmental conditions in the measurement room, the
test equipment being used, and the measurement techniques adopted.

The measurement uncertainty budgets detailed below are calculated from the test and
calibration data and are expressed with a 95% confidence factor using a coverage factor
of k=2. The Uncertainty for a laboratory are referred to as Ulab. For Radiated and
Conducted Emissions, the Expanded Uncertainty is compared to the Ucispr values to
determine if a specific margin is required to deem compliance.

Ulab
Measurement Range Combiqed Expandgd
Uncertainty | Uncertainty
Radiated Emissions <1 GHz @ 3m 2.54 5.07dB
Radiated Emissions <1 GHz @ 10m 2.55 5.09dB
Radiated Emissions 1 GHz to 2.7 GHz 1.81 3.62dB
Radiated Emissions 2.7 GHz to 18 GHz 1.55 3.10dB
AC Power Line Conducted Emissions, 150kHz to 30 MHz 1.38 2.76dB
AC Power Line Conducted Emissions, 9kHz to 150kHz 1.66 3.32dB
Ucispr
Measurement Range Expand_ed
Uncertainty
Radiated Emissions <1 GHz @ 3m 5.2dB
Radiated Emissions <1 GHz @ 10m 5.2dB
Radiated Emissions 1 GHz to 2.7 GHz Under Consideration
Radiated Emissions 2.7 GHz to 18 GHz Under Consideration
AC Power Line Conducted Emissions, 150kHz to 30 MHz 3.6dB
AC Power Line Conducted Emissions, 9kHz to 150kHz 4.0dB

If Ulab is less than or equal to Ucispr, then:
e compliance is deemed to occur if no measured disturbance exceeds the disturbance limit;
¢ non-compliance is deemed to occur if any measured disturbance exceeds the disturbance limit.

If Ulab is greater than Ucispr in table 1, then:

e compliance is deemed to occur if no measured disturbance, increased by (Ulab — Ucispr),
exceeds the disturbance limit;

¢ non-compliance is deemed to occur if any measured disturbance, increased by (Ulab — Ucispr),
exceeds the disturbance limit.

Note: Only measurements listed in the tables above that relate to tests included in this Test
Report are applicable.
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Order Number: F2P19923A

1.4 Document History

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Document Number Description Issue Date Appé;)/ved
F2P19923A-06E First Issue 2021-05-05 K. Littell
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

SUMMARY OF TEST RESULTS

Note: Results below apply to both 5.1 GHz and 5.7 GHz.

Test Name Standard(s) Results
o adiated Spuros CFR 47 Part 15.205 / KDB789033 Complies
Occupied Bandwidth CFR 47 Part 15.407(e) / Part 15.209 / KDB789033 Complies
Output Power CFR 47 Part 15.4OIZ(Da%(71E)3g\C/))3/3Part 15.407(a)(3) / Complies
Power Spectral Density CFR 47 Part 15.4OIZ(Da%(71E)3(9i\C/))3/3Part 15.407(a)(3) / Complies
o Ladiated Spurlous CFR 47 Part 15.205 / KDB789033 Complies
CO”dECt.ed Spurious CFR 47 Part 15.407(b)(1,4) Complies
missions

(;/r Zgigﬁ&agf‘;iboiﬂfy) CFR 47 Part 15.31(e) *

Conducted Emissions CFR 47 Part 15.207(a) Complies

*Not required in test report per KDB 789033 Sec Il A 3.

Modifications Made to the Equipment

None

Report Number: F2P19923A-06E
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

3 TABLES OF MEASURED RESULTS

OCCUPIED BANDWIDTH UNII 1
Channel Fre(&t;ezr)lcy Power Setting iﬁ/IESHdzB) (&9;/;) Limit

Modulation: OFDM

Low 5180 15 23.841 16.92 >.500

Mid 5220 22 23.412 16.87 >.500

High 5240 22 23.842 16.92 >.500
Modulation: HT20

Low 5180 15 25.123 17.13 >.500

Mid 5220 22 25.416 17.06 >.500

High 5240 18 25.887 17.02 >.500
Modulation: non HT40

Low 5190 15 44.906 36.958 >.500

High 5230 18 42.831 36.761 >.500
Modulation: HT40

Low 5190 15 44.199 36.835 >.500

High 5230 18 44.482 37.048 >.500
Modulation: HT80

Mid 5210 18 86.524 75.894 >.500
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OCCUPIED BANDWIDTH UNII 2A
Channel Fr%(\q/ll:_iezr;cy Power Setting (3633 (&QHO/;) Limit
Modulation: OFDM
Low 5260 20 24.015 16.88 >.500
High 5320 15 23.818 16.82 >.500
Modulation: HT20
Low 5260 20 24.760 16.92 >.500
High 5320 15 25.697 16.83 >.500
Modulation: non HT40
Low 5270 18 43.250 36.745 >.500
High 5310 15 42.990 36.914 >.500
Modulation: HT40
Low 5270 22 44.678 37.022 >.500
High 5310 15 44,733 36.895 >.500
Modulation: HT80
Mid 5290 16 87.578 76.295 >.500
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OCCUPIED BANDWIDTH UNII 2C

Frequency . -26dB 99% o
(MH2) Power Setting Limit

Channel (MH2) (MH2)

Modulation: OFDM

Low 5500 15 24.161 17.06 >.500
Mid 5600 21 23.948 16.85 >.500
High 5700 14 24.074 16.875 >.500

Modulation: HT20

Low 5500 15 25.905 17.06 >.500
Mid 5600 22 26.004 16.92 >.500
High 5700 15 25.679 16.875 >.500

Modulation: non HT40

Low 5510 15 43.063 36.828 >.500
Mid 5590 21 43.242 36.994 >.500
High 5690 15 43.037 36.793 >.500

Modulation: HT40

Low 5510 16 44.305 36.956 >.500
Mid 5590 22 44.685 37.163 >.500
High 5690 15 44.246 37.027 >.500

Modulation: HT80

Low 5530 15 87.567 75.995 >.500
Mid 5610 21 87.615 76.183 >.500
High 5690 15 88.418 76.170 >.500
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OCCUPIED BANDWIDTH UNII 3
Channel Fr%(\q/ll:_iezr;cy Power Setting ("325) (&QHO/;) Limit
Modulation: OFDM
Low 5745 15 16.35 16.92 >.500
Mid 5785 17 16.40 16.97 >.500
High 5825 15 16.42 16.92 >.500
Modulation: HT20
Low 5745 15 17.72 16.92 >.500
Mid 5785 17 17.71 16.97 >.500
High 5825 15 17.655 16.92 >.500
Modulation: non HT40
Low 5755 15 36.42 36.88 >.500
High 5795 15 36.46 36.83 >.500
Modulation: HT40
Low 5755 15 36.25 37.00 >.500
High 5795 15 35.80 36.94 >.500
Modulation: HT80
Mid 5775 15 75.53 76.19 >.500
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 1 Port 1 (Non-Beamforming Mode)

Modulation: OFDM
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
Low 5180 (16) 30.7 14.87 794.0 29 306.9 24.87 4000 36
Mid 5220 (16) 30.5 14.84 794.0 29 304.8 24.84 4000 36
High 5240 (15) 28.4 14.53 794.0 29 283.8 24.53 4000 36
Modulation: HT20
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mW) (dBm)
Low 5180 (15) 27.4 14.38 794.0 29 274.2 24.38 4000 36
Mid 5220 (15) 27.3 14.36 794.0 29 272.9 24.36 4000 36
High 5240 (15) 28.6 14.56 794.0 29 285.8 24.56 4000 36
Modulation: non HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mwW dBm mw dBm (mwW) (dBm)
Low 5190 (16) 31.0 14.91 794.0 29 309.7 24.91 4000 36
High 5230 (16) 30.3 14.81 794.0 29 302.7 24.81 4000 36
Modulation: HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5190 (15) 29.0 14.62 794.0 29 289.7 24.62 4000 36
High 5230 (16) 31.3 14.96 794.0 29 313.3 24.96 4000 36
Modulation: HT80
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Mid 5210 (15) 29.2 14.65 794.0 29 291.7 24.65 4000 36
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 1 Port 2 (Non-Beamforming Mode)

Modulation: OFDM

Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5180 (15) 27.1 14.33 794.0 29 271.0 24.33 4000 36
Mid 5220 (15) 27.8 14.44 794.0 29 278.0 24.44 4000 36
High 5240 (15) 27.4 14.38 794.0 29 274.2 24.38 4000 36
Modulation: HT20
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (MW) (dBm)
Low 5180 (15) 27.3 14.36 794.0 29 272.9 24.36 4000 36
Mid 5220 (16) 28.5 14.55 794.0 29 285.1 24.55 4000 36
High 5240 (15) 27.6 14.41 794.0 29 276.1 24.41 4000 36
Modulation: non HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5190 (15) 25.6 14.08 794.0 29 255.9 24.08 4000 36
High 5230 (15) 25.7 14.10 794.0 29 257.0 24.10 4000 36
Modulation: HT40
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5190 (15) 26.5 14.23 794.0 29 264.9 24.23 4000 36
High 5230 (15) 27.0 14.32 794.0 29 270.4 24.32 4000 36
Modulation: HT80
Frequency - .
(MHz) / Measured Power Limit E.l.LR.P. Limit
Channel Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Mid 5210 (15) 27.2 14.35 794.0 29 272.3 24.35 4000 36
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 1 SUMMING PORT 1 AND PORT 2

Modulation: OFDM
Frequency Measure and Sum Limit E.l.R.P. (including Limit
(MHz) / (Summing port 1 and port 2) 3dB aggregate gain)
Power Port 1 Port 2 Summed | Summed
Setting mw mw mw dBm mwW dBm mwW dBm mwW | dBm
5180 (15) 30.7 27.1 57.8 17.62 794.0 29 578.1 27.62 4000 36
5220 (22) 30.5 27.8 53.8 17.30 794.0 29 537.0 27.30 4000 36
5240 (22) 28.4 27.4 55.8 17.47 794.0 29 558.5 27.47 4000 36
Modulation: HT20
Frequency Measure and Sum Limit E.L.R.P. (including Limit
(MHz) / (Summing port 1 and port 2) 3dB aggregate gain)
Power Port 1 Port 2 Summed Summed
Setting mw mw mw dBm mw L2 mw dBm sy | @
5180 (15) 274 27.3 54.7 17.40 794.0 29 549.5 27.40 4000 36
5220 (22) 27.3 28.5 55.8 17.47 794.0 29 558.5 27.47 4000 36
5240 (18) 28.6 27.6 56.2 17.50 794.0 29 562.3 275 4000 36
Modulation: non HT40
Frequenc Measure and Sum Aot E.I.R.P. (including At
(I\/(I]Hz) /y (Summing port 1 and port 2) Sl 3dB aggregate gain) Sl
Power Port 1 Port 2 Summed Summed
Setting mw mw mw dBm mw eIEN mw dBm mw dBm
5190 (15) 31.0 25.6 56.6 17.53 794.0 29 566.2 27.53 4000 36
5230 (18) 30.3 25.7 56.0 17.48 794.0 29 559.8 27.48 4000 36
Modulation: HT40
Frequency Measure and Sum Limit E.I.R.P. (including Limit
(MHz) / (Summing port 1 and port 2) 3dB aggregate gain)
Power Port 1 Port 2 Summed Summed
Setting mw mw mw dBm mw- | dBm mw dm | mW | 4B
5190 (15) 29.0 26.5 55.5 17.44 794.0 29 554.6 27.44 4000 36
5230 (18) 313 27.0 58.3 17.70 794.0 29 588.8 27.70 4000 36
Modulation: HT80
Measure and Sum I E.I.R.P. (including -
Frequenc
(I\/(I]Hz) /y (Summing port 1 and port 2) Sl 3dB aggregate gain) Sl
Power Port 1 Port 2 Summed Summed
Setting mw mw mw dBm mw eIEN mw dBm mw dBm
5210 (18) 29.2 27.2 56.4 17.51 794.0 29 563.6 27.51 4000 36
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2A Port 1 (Non-Beamforming Mode)
Modulation: OFDM
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (MW) (dBm)
Low 5260 (20) 104.4 20.19 200 23 523.6 27.19 1000 30
High 5320 (15) 37.2 15.71 200 23 186.6 22.71 1000 30
Modulation: HT20
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Low 5260 (20) 109.1 20.38 200 23 547.0 27.38 1000 30
High 5320 (15) 38.1 15.82 200 23 191.4 22.82 1000 30
Modulation: NON HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Low 5270 (18) 71.6 18.55 200 23 358.9 25.55 1000 30
High 5310 (15) 38.0 15.80 200 23 190.5 22.8 1000 30
Modulation: HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5270 (22) 190.5 22.80 200 23 955.0 29.80 1000 30
High 5310 (15) 38.4 15.84 200 23 192.3 22.84 1000 30
Modulation: HT80
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.ILR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Mid 5290 (16) 41.2 16.15 200 23 206.5 23.15 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2A Port 2 (Non-Beamforming Mode)
Modulation: OFDM
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Low 5260 (20) 101.6 20.07 200 23 509.4 27.07 1000 30
High 5320 (15) 38.4 15.84 200 23 192.3 22.84 1000 30
Modulation: HT20
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Low 5260 (20) 95.3 19.79 200 23 477.5 26.79 1000 30
High 5320 (15) 39.4 15.95 200 23 197.3 22.95 1000 30
Modulation: NON HT40
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.ILR.P
Setting mwW dBm mw dBm mw dBm (mW) (dBm)
Low 5270 (18) 64.6 18.10 200 23 323.6 25.10 1000 30
High 5310 (15) 37.4 15.73 200 23 187.5 22.73 1000 30
Modulation: HT40
Fr(mljg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mW) (dBm)
Low 5270 (22) 167.5 22.24 200 23 839.5 29.24 1000 30
High 5310 (15) 38.6 15.87 200 23 193.6 22.87 1000 30
Modulation: HT80
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mW) (dBm)
Mid 5290 (15) 35.6 15.52 200 23 178.6 22.52 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2A SUMMING PORT 1 AND PORT 2
Modulation: OFDM
Frequency Measure and Sum I -
(MHz) / (Summing port 1 and port 2) Limit E.LR.P. Limit
Power Port1 | Port2 | Summed | Summed
Setting mw mw mw dBm mwW dBm mw dBm mw dBm
5260 (20) 34.8 35.0 69.8 18.4 200 20 691.83 28.4 1000 30
5320 (15) 37.2 38.4 75.6 18.8 200 20 758.58 28.8 1000 30
Modulation: HT20
Frequency Measure and Sum - -
(MHz) / (Summing port 1 and port 2) Limit E.LR.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mw mwW mwW dBm Y SIEm mw dBm mw dBm
5260 (20) 34.8 34.8 69.6 18.4 200 20 691.83 28.4 1000 30
5320 (15) 38.1 39.4 77.5 18.9 200 20 776.25 28.9 1000 30
Modulation: non HT40
Frequenc Measure and Sum - -
(N?Hz) /y (Summing port 1 and port 2) Limit E.l.LR.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mw mw mw dBm %) el mw dBm T el
5270 (18) 34.7 34.8 69.5 18.4 200 20 691.83 28.4 1000 30
5310 (15) 38.0 37.4 75.4 18.8 200 20 758.58 28.8 1000 30
Modulation: HT40
Frequency Measure and Sum . o
(MHZ) / (Summing port 1 and port 2) Limit E.l.LR.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mwW mw mwW dBm 55 el mw dBm mw eI3%1
5270 (22) 34.2 35.3 69.5 18.4 200 20 691.83 28.4 1000 30
5310 (15) 38.4 38.6 77.0 18.9 200 20 776.25 28.9 1000 30
Modulation: HT80
Measure and Sum . e
Frequenc
(N?Hz) /y (Summing port 1 and port 2) Limit E.LR.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mwW mw mwW dBm s Az mw dBm a Az
5290 (16) 41.2 35.6 76.8 18.9 200 20 776.25 28.9 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C Port 1 (Non-Beamforming Mode)
Modulation: OFDM
Fr(i/llqﬁg)nlcy Measured Power Limit E.LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Low 5500 (15) 38.2 15.83 200 23 191.8 22.83 1000 30
Mid 5600 (21) 129.7 21.13 200 23 650.1 28.13 1000 30
High 5700 (14) 29.5 14.70 200 23 147.9 21.70 1000 30
Modulation: HT20
Fr(i;lﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.l.LR.P
Setting mwW DBm mw dBm mwW dBm (mW) (dBm)
Low 5500 (15) 39.0 15.91 200 23 195.4 22.91 1000 30
Mid 5600 (21) 129.4 21.12 200 23 648.6 28.12 1000 30
High 5700 (15) 32.2 15.08 200 23 161.4 22.08 1000 30
Modulation: NON HT40
Fr(i/llqﬁg)nlcy Measured Power Limit E.LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Low 5510 (15) 37.3 15.72 200 23 187.1 22.72 1000 30
Mid 5590 (21) 136.4 21.35 200 23 683.9 28.35 1000 30
High 5690 (15) 36.9 15.67 200 23 184.9 22.67 1000 30
Modulation: HT40
Fr(i;lﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.l.LR.P
Setting mwW dBm mw dBm mwW dBm (mW) (dBm)
Low 5510 (16) 40.2 16.04 200 23 201.4 23.04 1000 30
Mid 5590 (21) 155.2 21.91 200 23 778.0 28.91 1000 30
High 5690 (15) 33.9 15.30 200 23 169.8 22.30 1000 30
Modulation: HT80
Fr(i/llqﬁg)nlcy Measured Power Limit E.LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mwW dBm mw dBm mwW dBm (mW) (dBm)
Low 5530 (15) 39.4 15.96 200 23 197.7 22.96 1000 30
Mid 5610 (21) 147.9 21.70 200 23 741.3 28.70 1000 30
High 5680 (15) 32.3 15.09 200 23 161.8 22.09 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C Port 2 (Non-Beamforming Mode)
Modulation: OFDM
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5500 (15) 37.3 15.71 200 23 186.6 22.71 1000 30
Mid 5600 (21) 131.8 21.20 200 23 660.7 28.2 1000 30
High 5700 (15) 32.9 15.17 200 23 164.8 22.17 1000 30
Modulation: HT20
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5500 (16) 40.6 16.09 200 23 203.7 23.09 1000 30
Mid 5600 (21) 143.2 21.56 200 23 717.8 28.56 1000 30
High 5700 (15) 32.9 15.18 200 23 165.2 22.18 1000 30
Modulation: NON HT40
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5510 (15) 36.7 15.65 200 23 184.1 22.65 1000 30
Mid 5590 (21) 128.2 21.08 200 23 642.7 28.08 1000 30
High 5690 (15) 37.8 15.77 200 23 189.2 22.77 1000 30
Modulation: HT40
Fr(i/(llﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Low 5510 (15) 38.4 15.84 200 23 192.3 22.84 1000 30
Mid 5590 (22) 169.1 22.28 200 23 847.3 29.28 1000 30
High 5690 (15) 34.2 15.33 200 23 171.0 22.33 1000 30
Modulation: HT80
Fr(mljg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Low 5530 (15) 38.7 15.88 200 23 194.1 22.88 1000 30
Mid 5610 (21) 156.0 21.93 200 23 781.6 28.93 1000 30
High 5690 (15) 354 15.49 200 23 177.4 22.49 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 2C SUMMING PORT 1 AND PORT 2

Modulation: OFDM

Frequency Measure and Sum - -
(MHz) / (Summing port 1 and port 2) s E.LR.P. s
Power Portl | Port2 | Summed | Summed
Setting mwW mw mwW dBm Y 2= mw dBm I 2=

5500 (15) 38.2 37.3 75.5 18.80 200 20 758.58 28.80 1000 30

5600 (21) 32.7 33.8 66.5 18.23 200 20 665.27 28.23 1000 30

5700 (14) 29.5 32.9 62.4 18.00 200 20 630.96 28.00 1000 30

Modulation: HT20

Frequency Measure and Sum - .
(MHz) / (Summing port 1 and port 2) s E.LR.P. s
Power Port 1 Port 2 Summed | Summed
Setting mwW mw mwW dBm s Az mw dBm a dBm

5500 (15) 39.0 40.6 79.6 19.01 200 20 796.16 29.01 1000 30

5600 (21) 32.7 34.2 66.9 18.25 200 20 668.34 28.25 1000 30

5700 (15) 32.2 32.9 65.1 18.14 200 20 651.63 28.14 1000 30

Modulation: non HT40

Frequency Measure and Sum - -
(MHz) / (Summing port 1 and port 2) Limit E.l.LR.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mwW mw mwW dBm s Az mw dBm a Az

5510 (15) 37.3 36.7 74.0 18.69 200 20 739.61 28.69 1000 30

5590 (21) 33.8 34.3 68.1 18.33 200 20 680.77 28.33 1000 30

5690 (15) 36.9 37.8 74.7 18.73 200 20 746.45 28.73 1000 30

Modulation: HT40

Frequency Measure and Sum - .
(MHZ) / (Summing port 1 and port 2) Limit E.l.R.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mwW mw mwW dBm 55 o= mw dBm mw 1211

5510 (16) 40.2 38.4 78.6 18.95 200 20 794.33 29.00 1000 30

5590 (21) 33.7 34.4 68.1 18.33 200 20 680.77 28.33 1000 30

5690 (15) 33.9 34.2 68.1 18.33 200 20 680.77 28.33 1000 30

Modulation: HT80

Frequency Measure and Sum - -
(MHz) / (Summing port 1 and port 2) s E.LR.P. s
Power Portl | Port2 | Summed | Summed
Setting mw mw mw dBm 55 o= mw dBm e o=

5530 (15) 394 38.7 78.1 18.92 200 20 779.83 28.92 1000 30

5610 (21) 33.3 34.0 67.3 18.28 200 20 672.98 28.28 1000 30

5680 (15) 32.3 35.4 67.7 18.30 200 20 676.08 28.30 1000 30
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 Port 1 (Non-Beamforming Mode)

Modulation: OFDM
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mW) (dBm)
Low 5745 (15) 35.23 15.47 794.0 29 176.6 22.47 4000 36
Mid 5785 (21) 60.11 17.79 794.0 29 301.3 24.79 4000 36
High 5825 (15) 35.4 15.49 794.0 29 177.4 22.49 4000 36
Modulation: HT20
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mW) (dBm)
Low 5745 (15) 36.2 15.58 794.0 29 181.2 22.58 4000 36
Mid 5785 (21) 60.67 17.83 794.0 29 304.1 24.83 4000 36
High 5825 (15) 33.9 15.30 794.0 29 169.8 22.30 4000 36
Modulation: NON HT40
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.ILR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Low 5755 (15) 35.3 15.48 794.0 29 177.0 22.48 4000 36
High 5795 (15) 35.4 15.50 794.0 29 177.8 225 4000 36
Modulation: HT40
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Low 5755 (15) 36.5 15.62 794.0 29 182.8 22.62 4000 36
High 5795 (15) 34.3 15.35 794.0 29 171.8 22.35 4000 36
Modulation: HT80
Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.ILR.P
Setting mw dBm mw dBm mw dBm (mW) (dBm)
Mid 5775 (15) 36.8 15.66 794.0 29 184.5 22.66 4000 36
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 Port 2 (Non-Beamforming Mode)

Modulation: OFDM

Fr(i/(lqﬁg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5745 (15) 35.2 15.48 794.0 29 177.0 22.48 4000 36
Mid 5785 (21) 64.57 18.10 794.0 29 323.6 25.10 4000 36
High 5825 (15) 324 15.11 794.0 29 162.6 22.11 4000 36
Modulation: HT20
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.ILR.P E.LR.P
Setting mw dBm mw dBm mw dBm (mwW) (dBm)
Low 5745 (15) 37.7 15.76 794.0 29 188.8 22.76 4000 36
Mid 5785 (21) 65.61 18.17 794.0 29 328.9 25.17 4000 36
High 5825 (15) 32.7 15.15 794.0 29 164.1 22.15 4000 36
Modulation: NON HT40
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Low 5755 (15) 355 15.50 794.0 29 177.8 225 4000 36
High 5795 (15) 345 15.38 794.0 29 173.0 22.38 4000 36
Modulation: HT40
Fr(mljg)n;:y Measured Power Limit E.l.LR.P. Limit
Channel
Power E.l.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Low 5755 (15) 37.8 15.78 794.0 29 189.7 22.78 4000 36
High 5795 (15) 37.0 15.68 794.0 29 185.4 22.68 4000 36
Modulation: HT80
Fr(i/(lﬁg)nfy Measured Power Limit E..LR.P. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mw dBm mw dBm (mwW) (dBm)
Mid 5775 (15) 375 15.74 794.0 29 187.9 22.74 4000 36
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

RF OUTPUT POWER UNII 3 SUMMING PORT 1 AND PORT 2

Modulation: OFDM

Frequency Measure and Sum _— o
(MHz) / (Summing port 1 and port 2) Lt E.LR.P. Lt
Power Portl | Port2 | Summed | Summed
Setting mw mw mw dBm mw dBm mw dBm mw dBm

5745 (15) 35.23 35.2 70.43 18.5 794.0 29 707.94 285 4000 36

5785 (21) 60.11 64.57 124.68 20.95 794.0 29 124451 30.95 4000 36

5825 (15) 354 32.4 67.8 18.3 794.0 29 676.08 28.3 4000 36

Modulation: HT20

Frequency Measure and Sum i -
(MHz) / (Summing port 1 and port 2) Limit E.LR.P. Limit
Power Portl | Port2 | Summed | Summed
Setting mwW mw mwW dBm Y HEm mw dBm mw dBm

5745 (15) 36.2 37.7 73.9 18.69 794.0 29 739.61 28.69 4000 36

5785 (21) 60.67 65.61 126.28 21.01 794.0 29 1261.83 31.01 4000 36

5825 (15) 33.9 32.7 66.6 18.23 794.0 29 665.27 28.23 4000 36

Modulation: non HT40

Freguenc Measure and Sum - -
(l\/?Hz) /y (Summing port 1 and port 2) Limit E.l.LR.P. Limit
Power Portl | Port2 | Summed | Summed
Setting mw | mw mw dBm LR mw dBm mw L2t

5755 (15) 35.3 35,5 70.8 18.5 794.0 29 707.95 28.50 4000 36

5795 (15) 354 34.5 69.9 18.44 794.0 29 698.23 28.44 4000 36

Modulation: HT40

Frequency Measure and Sum .. -
(MHZ) / (Summing port 1 and port 2) Limit E.l.LR.P. Limit
Power Portl | Port2 | Summed | Summed
Setting mw mw mw dBm 55 dBm mw dBm T dBm

5755 (15) 36.5 37.8 74.3 18.71 794.0 29 743.02 28.71 4000 36

5795 (15) 34.3 37.0 71.3 18.53 794.0 29 712.85 28.53 4000 36

Modulation: HT80
Measure and Sum . L

Frequenc
(l\/?Hz) /y (Summing port 1 and port 2) Limit E..LR.P. Limit
Power Port 1 Port 2 Summed | Summed
Setting mw | mw mw dBm LR mw dBm mw L2t

5775 (15) 36.8 375 74.3 18.71 794.0 29 743.02 28.71 4000 36
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 1- Port 1 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5180 5.48 16

Mid 5220 12.10 16

High 5240 12.29 16
Modulation: HT20

Low 5180 8.20 16

Mid 5220 11.93 16

High 5240 8.77 16
Modulation: non HT40

Low 5190 3.10 16

High 5230 5.75 16
Modulation: HT40

Low 5190 241 16

High 5230 5.64 16
Modulation: HT80

Mid 5210 -0.43 16
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 1- Port 2 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5180 5.67 16

Mid 5220 11.42 16

High 5240 11.84 16
Modulation: HT20

Low 5180 5.11 16

Mid 5220 11.64 16

High 5240 11.53 16
Modulation: non HT40

Low 5190 2.52 16

High 5230 8.61 16
Modulation: HT40

Low 5190 2.26 16

High 5230 9.20 16
Modulation: HT80

Mid 5210 -0.41 16

NOTE : 3dB as worse case aggregate gain, the total PSD is calculated by summing the
measured PSD in linear power from both output ports. The max antenna gain for this
device is 7dBi, and so the total directional gain is 10dB, therefore the maximum PSD
limit is reduced by 4 dB when in beamforming mode.
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

PSD UNII 1 SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING - MIMO

Modulation: OFDM
Frequency Measure and Sum Limit
(MHz) / (Summing port 1 and port 2) (dBm)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm
5180 (15) 5.67 5.48 3.68 3.51 7.19 8.56 13
5220 (15) 6.12 5.41 4.09 3.48 7.57 8.79
5240 (15) 5.89 5.52 3.88 3.56 7.44 8.72
Modulation: HT20
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm :
5180 (15) 5.11 8.20 3.24 6.06 9.30 9.68 1
5220 (15) 6.08 5.62 4.06 3.65 7.71 8.87
5240 (15) 5.92 5.48 3.91 3.53 7.44 8.72
Modulation: non HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm 13
5190 (15) 2.52 3.10 1.79 2.04 3.83 5.83
5230 (15) 8.61 5.75 7.26 3.75 11.01 10.41
Modulation: HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm -
5190 (15) 2.26 241 1.68 1.74 3.42 5.34
5230 (15) 9.20 5.64 8.31 3.66 11.97 10.78
Modulation: HT80
Frequency Me_asure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm 13
5210 (15) -0.41 -0.43 91 .90 1.81 2.57
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 2A — Port 1 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5260 3.91 10

High 5320 3.69 10
Modulation: HT20

Low 5260 3.85 10

High 5320 3.72 10
Modulation: non HT40

Low 5270 6.08 10

High 5310 3.65 10
Modulation: HT40

Low 5270 5.73 10

High 5320 3.02 10
Modulation: HT80

Mid 5290 -0.16 10
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 2A — Port 2 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5260 4.72 10

High 5320 4.71 10
Modulation: HT20

Low 5260 4.75 10

High 5320 4.72 10
Modulation: non HT40

Low 5270 6.28 10

High 5310 3.58 10
Modulation: HT40

Low 5270 5.58 10

High 5310 3.08 10
Modulation: HT80

Mid 5290 0.09 10
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

PSD UNII 2A SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING - MIMO

Modulation: OFDM
Frequency Measure and Sum Limit
(MHz) / (Summing port 1 and port 2) (dBm)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm
5260 (20) 3.24 3.23 2.11 2.10 4.21 6.24 7
5320 (15) 3.50 3.45 2.24 2.21 4.45 6.48
Modulation: HT20
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm
5260 (20) 3.32 3.43 2.15 2.20 4.35 6.38 !
5320 (15) 3.38 3.46 2.18 2.22 4.40 6.43
Modulation: non HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm
7
5270 (18) 3.38 3.26 2.18 2.12 4.30 6.33
5310 (15) 3.58 3.65 2.88 2.32 4.6 6.62
Modulation: HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mwW mwW mw dBm
7
5270 (18) 3.36 3.20 2.16 2.09 4.25 6.28
5310 (15) 3.08 3.02 2.03 2.00 4.03 6.05
Modulation: HT80
Measure and Sum
Frequenc
(I\;IqHz) /y (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm 7
5290 (18) 0.09 -0.16 1.02 .96 1.98 2.96
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 2C — Port 1 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5500 6.30 10

Mid 5600 4.24 10

High 5700 4.85 10
Modulation: HT20

Low 5500 6.16 10

Mid 5600 4.20 10

High 5700 454 10
Modulation: non HT40

Low 5510 3.65 10

Mid 5590 4.59 10

High 5690 3.21 10
Modulation: HT40

Low 5510 3.00 10

Mid 5590 453 10

High 5690 2.57 10
Modulation: HT80

Low 5530 0.08 10

Mid 5610 3.68 10

High 5690 -0.75 10
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 2C — Port 2 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5500 6.21 10

Mid 5600 4,52 10

High 5700 5.81 10
Modulation: HT20

Low 5500 5.69 10

Mid 5600 4.56 10

High 5700 5.58 10
Modulation: non HT40

Low 5510 3.60 10

Mid 5590 4.46 10

High 5690 3.11 10
Modulation: HT40

Low 5510 3.44 10

Mid 5590 4.45 10

High 5690 3.00 10
Modulation: HT80

Low 5530 0.12 10

Mid 5610 4.57 10

High 5690 0.32 10
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

PSD UNII 2C SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING MIMO

Modulation: OFDM
Frequency Measure and Sum Limit
(MHz) / (Summing port 1 and port 2) (dBm)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mwW mwW mwW dBm
5500 (15) 3.25 3.30 2.11 2.14 4.25 6.28 7
5600 (21) 3.42 3.03 2.20 2.01 4.21 6.24
5700 (14) 3.54 3.39 2.26 2.18 4.44 6.47
Modulation: HT20
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm
5500 (15) 3.17 3.17 2.07 2.07 4.14 6.17 !
5600 (21) 3.49 3.05 2.23 2.02 4.25 6.28
5700 (14) 3.35 3.23 2.16 2.10 4.26 6.29
Modulation: non HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mwW mwW mwW dBm
5510 (15) 3.60 3.65 2.29 2.32 461 6.64 !
5590 (21) 3.19 3.23 2.08 2.10 4.18 6.21
5690 (15) 3.11 3.21 2.04 2.09 4.13 6.15
Modulation: HT40
Frequency Measure and Sum - (Summing port 1 and port 2)
MHz) /
(Powe)r Port 2 Port 1 Port 2 Port 1 Summed Summed
Settin dBm dBm mw mw mw dBm
. 7
5510 (15) 3.44 3.00 2.20 1.99 4.19 6.22
5590 (21) 3.11 3.38 2.05 2.18 4.23 6.26
5690 (15) 3.00 2.57 1.99 1.81 3.8 5.79
Modulation: HT80
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mwW mwW mw dBm 7
5530 (15) 0.12 0.08 1.03 1.01 2.04 3.09
5610 (21) 4.57 3.68 2.86 2.33 3.89 5.89
5680 (15) 0.32 -0.75 1.07 .84 1.91 2.81
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

POWER SPECTRAL DENSITY UNII 3 - Port 1 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5745 4.50 29

Mid 5785 11.21 29

High 5825 4.41 29
Modulation: HT20

Low 5745 4.54 29

Mid 5785 11.10 29

High 5825 4.15 29
Modulation: non HT40

Low 5755 1.89 29

High 5795 1.95 29
Modulation: HT40

Low 5755 1.82 29

High 5795 1.72 29
Modulation: HT80

Mid 5775 -1.12 29
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

SPECTRAL DENSITY UNII 3 — Port 2 (Non-Beamforming Mode)
Channel Frequency (MHz) Measured Power (dbm) Limit (dbm)

Modulation: OFDM

Low 5745 5.08 29

Mid 5785 11.83 29

High 5825 4.67 29
Modulation: HT20

Low 5745 5.25 29

Mid 5785 11.85 29

High 5825 4.28 29
Modulation: non HT40

Low 5755 2.30 29

High 5795 221 29
Modulation: HT40

Low 5755 2.15 29

High 5795 1.86 29
Modulation: HT80

Mid 5775 -0.41 29
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

PSD UNII 3 SUMMING PORT 1 AND PORT 2 FOR BEAMFORMING - MIMO

Modulation: OFDM

Frequency Measure and Sum Limit
(MHz) / (Summing port 1 and port 2) (dBm)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm

5745 (15) 5.08 4.50 3.22 2.81 6.03 7.80 26

5785 (21) 11.83 11.21 15.24 13.21 28.36 14.52

5825 (15) 4.67 4.41 2.93 2.76 5.69 7.55

Modulation: HT20

Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)

Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mwW mwW mwW dBm

5745 (15) 5.25 4.54 3.35 2.84 6.19 7.91 ee

5785 (21) 11.85 11.10 15.31 12.88 28.19 14.5

5825 (15) 4.28 4.15 2.67 2.6 5.27 7.21

Modulation: non HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm 26
5755 (15) 2.30 1.89 1.69 1.54 3.23 5.09
5795 (15) 2.21 1.95 1.66 1.56 3.09 4.90
Modulation: HT40
Frequency Measure and Sum
(MHz) / (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mwW mwW mw dBm o6
5755 (15) 2.15 1.82 1.64 1.52 3.16 4.99
5795 (15) 1.86 1.72 1.53 1.48 3.01 4.78
Modulation: HT80
Measure and Sum

Frequenc

(I\;IqHz) /y (Summing port 1 and port 2)
Power Port 2 Port 1 Port 2 Port 1 Summed Summed
Setting dBm dBm mw mw mw dBm 26

5775 (15) -0.41 -1.12 .90 a7 1.67 2.22
20200522
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

4 ENGINEERING STATEMENT

This report has been prepared on behalf of PCTEL, Inc to provide documentation for the
testing described herein. This equipment has been tested and found to comply with Part
15.407 of the FCC Rules using ANSI C63.10 and KDB789033 standards. The test results
found in this test report relate only to the items tested.
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20200522
Report Number: F2P19923A-06E

Order Number: F2P19923A

EUT INFORMATION AND DATA

Equipment Under Test:

Product: Rugged 802.11ac Access Point

Model: AP-WIFI-1200-US
Serial No.: Proto 2

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Software Version: Linux ver. 4.4.60, GCC ver.5.2.0

FCC ID: NYPWIFIAP1200

Trade Name:
PCTEL, Inc

Power Supply:
PoE Supply: PhiHong POE29U-1AT(PL)

Applicable Rules:
CFR 47, Part 15.407, subpart E

Equipment Category:
Radio Transmitter-UNI|I

Antenna:
External, Detachable 7dBi Dipole

Accessories:

Device Manufacturer Model Number Serial Number
PoE Supply PhiHong POE29U-1AT(PL) None Specified
Tl Uart Interface PCTel, Inc None Specified None Specified
Antenna PCTel, Inc BOA24006NM None Specified
Laptop Dell Latitude E6430s 32Q24X1
Accessory Software/Version: Procomm Plus \\//;E?LZT(; Smart Studio 7

Testing Algorithm:

The EUT was set up in a test mode to continuously transmit at low, mid and high
frequencies within the various UNIl bands. Where there were only four channels in any
band segment, the low and high channels were used.

The EUT was powered by a client-supplied POE adaptor.
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Order Number:

F2P19923A

6 LIST OF MEASUREMENT INSTRUMENTATION

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Equipment Type Asset Serial Calibration
quip yp Number Manufacturer Model Due Date
Number
Shielded Chamber . B83117-DF435-
2014 CL166-E AlbatrossProjects T261 UsS140023 2021-01-03
Temp/Hum. CL261 Extech 445814 04 2021-02-12
Recorder
Agilent
Spectrum Analyzer CL138 . E4407B US41192779 2021-09-16
Technologies
Receiver CL151 Rohde & Schwarz ESU40 100319 2021-10-06
Antenna, JB3 CL175 Sunol Sciences B3 A030315 2021-11-05
Combination
Horn Antenna CL098 Emco 3115 9809-5580 2021-01-31
Horn Antenna CL114 AH Systems, Inc. SAS-572 237 2021-02-04
Pre-Amplifier CL189 Com-Power PAM-840A 461303 2021-07-31
Pre-Amplifier CL153 Agilent 83006-69007 MY39500791 2020-12-31
Pre-Amplifier CL250 Com-Power PAM-118A 18040011 2021-06-21
Amplifier
w/Monopole & 18" | CL163-Loop | A.H. Systems, Inc. EHA-52B 100 2021-10-15
Loop
Horn Antenna CL188 Comm Power AH - 640 091065 2021-07-23
Low Loss Cable PE3C0666-252 /

Set -- Pasternack PE3C066-50CM None Spec. 2023-10-12
Software: Tile Version 3.4.B.3. Software Verified: 2020-10-13 to 2020-11-17
Software: EMC 32, Version 8.53.0 Software Verified: 2020-10-13 to 2020-11-17

Temp/Hum. CL263 Extech 445814 06 2021-02-12
Recorder
Transient Limiter CL102 Hewlett Packard 11947A 3107A03325 2021-02-17
Software: Tile Version 3.4.B.3. Software Verified: 2020-10-09
Spectrum Analyzer CL147 Agilent E7402A MY45101241 2021-01-06
LISN CcL181 Com-Power LI-125A 191226 2020-10-31
LISN CL182 Com-Power LI-125A 191225 2020-10-31
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7.1

20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OCCUPIED BANDWIDTH

Requirements:

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 8815.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the -26dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates,
is contained within the frequency band designated in the rule section under which the
equipment is operated. The requirement to contain the designated bandwidth of the
emission within the specified frequency band includes the effects from frequency
sweeping, frequency hopping and other modulation techniques that may be employed as
well as the frequency stability of the transmitter over expected variations in temperature
and supply voltage.

Bandwidth measurements were made at the low, mid and high frequencies. The
bandwidth was measured using the analyzer's marker function.
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

7.2  Occupied Bandwidth Test Data

Test Date(s): 2021-02-26 Test Engineer(s): J. Chiller
Air Temperature: 21.8°C
Standards: CFR 47 Part 15.215(c) : —
Relative Humidity: 36%

UNII 1, HT20: -26dB, Low Channel

= Agilent 12:28:55 Febk 25. 2821 I Span

Ch Freq 5.18 GH= Trig Free Span

P
Occupied Bandwidth 1] 30.0000008 MH=

Span 30.00000000 MH=

Span Zoom

Full Span

Zero Span

Last Span

N «UBH 3 MH= .
Occupied Bandwidth Occ BH ¥ Pwr Zone»
1922807 MH= »x dB

Transmit Freq Error 157
» dB Bandwidth

UNII 1, HT20: 99%, Low Channel

® RBW 300 kHz Marker 1 [T1 ]
VBN 500 kHz 8.98 dBn
Ref 30 dBm ALt 30 dB SWT 25 ms 5.185025000 GHz
= OBW 17 .-13000(p000 MHz
Temp |1 [T1 OpN]
N - 11 dbn
2C
5.17154(0000 GHz
ﬁ 1 Temp |2 [T1 OpN]
=N e
-1C < T \Viavauavy —3=30—cibr
MW AN "\/\N\\/ﬂ AV A~ 5185674000 Gz
1 P
-C
:;?\/"‘"W VVW
- —2C
[~ —3C
-
- —5C
- —ac
—7C
Center 5.18 GHz 3 VHz/ Span 30 VHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, HT20: -26dB, Mid Channel

Ch Freq G5.22 GHz Trig Free

Center Freq

Occupied Bandwidth ] 522000000 GHz
Center 5.220000000 GHz

Start Freq

5.26500000 GHz

5 dBm Atten _—

- Stop Freq

e Hemem 5.23500000 GHz

| CF Step

300000808 MHz

Auto Man

Freq Offset

N 0.60060000 Hz

Occupied Bandwidth Occ BH 7 Pwr : Uns'g"al T”"gf';

19.2217 MHz % dB —_—

Transmit Freq Error Scale Type

% dB Bandwidth Log Lin

UNII 1, HT20: 99%, Mid Channel

® RBW 300 kHz Marker 1 [T1 ]
VBN 500 kHz -17.45 dBn
Ref 30 dBm At 30 dB SANT 20 ms 5.235000000 GHz
0 OBW 17.067307692 MHz
Temp |1 [T1 OpW]
oo 19 cBn
5.211538462 GHz
= Tenp|2 [T1 OpW]
=N ZE_w
"1C MW g NI~ —7+ By
M/ 5.228605769 GHz
1 \TR2
~C
m—IC
U,A/\,/WM V\JML
=
m-3C
- e
m-85C
m-ec
—7C
Ceanter 5.22 GHz 3 WHz/ Span 30 MHz

Date: 28.APR.2021 12:25:13
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, HT20: -26dB, High Channel

3 Agilent  18:33:39 Feb 25, 2621 Im

|
Ch Freq ©5.24 GH=z Trig Free Trace
Occupied Bandwidth I 2 3

Center 5.240000000 GH=z
Clear HWrite
Max Hold
Min Hold
- View
3W 1 MHz #Bk 3 MHz :
Occupied Bandwidth Occ BH % Pwr Blank
19.2893 MHz ® dB

Transmit Freq Error 1 kHz More
% dB Bandwidth - 1 of 2

UNII 1, HT20: 99%, High Channel

® RBW 300 kHz varker 1 [T1 ]
VBN 500 kHz 9.00 dBn
Ref 30 dBm At 30 oB SNT 20 ms 5.235000000 GHz
20 o8 {7.01923p760 Mz
Tenp |1 [T1 OBNV]
Foo 44 dRx
5231584538 GHz
m“h 1 Tenp |2 [T1 OBN]
=N 4 Co o
10 TR VAN -S2-ebn
{;\w e VW\\7 5248605769 GHz
w3
I-C
- M b\\/\\/
- —2C
F-ac
L
- -5C
s
7
Center 5.24 Gz 3 Miz/ Span 30 Mz

Date: 28.APR.2021 12:28:45
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, non HT40: 99% /-26dB, Low Channel

i Agilent  1@:56:24 Feb 23, 2021

| Trace/View

Ch Freq G5.19 GHz Trig Free Trace
Occupied Bandwidth I 2 0

Span 60.00000000 MHz [
Clear Hrite
Max Hold

*-I'"""F""'l.\'-.-g-_w\p'l.,h b
Min Hold
View
W1 MHz VBH 3 MHz
Occupied Bandwidth Occ BH % Pur :i Blank
36.9588 MHZz R dB ot

Transmit Freq Error 1 > More
x dB Bandwidth : 1 of 2
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, non HT40: 99% /-26dB, High Channel

i Agilent  09:29:15 Feb 25, 2021

| Trace/View

Ch Freq G5.23 GHz Trig Free Trace
Oecupied Bandwidth _- i 3

Center 5.230000000 GHz
Clear Hrite

Atten 35 dB
Max Hold
Min Hold
View
#YBH 3 MHz
Occ BH ¥ Pwr Blank
36.7612 MHz % dB

Transmit Freq Error More
% dB Bandwidth MHz 1of 2
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Order Number: F2P19923A

5 Agilent

Ch Freq

Dccupied Bandwidth

Center 5.190000000 GHz

@4:31:55 Feb 25, 2821

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 1, HT40: 99% / -26dB, Low Channel

5.19 GHz

Trig Free

ITrace!Wew

Trace
1 2 3

Clear Write

Max Hold

Min Hold

View

% dB Bandwidth

36.8353 MHz

Transmit Freq Error 214,

44.1

Occ BH % Pwr
% dB

Blank

More
1 of 2
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, HT40: 99% /-26dB, High Channel

% Agilent

Ch Freq 5.23 GHz

Occupied Bandwidth

.l?

B3:32:52 Feb 25, 2021

Trig Fres

Center 5.230000000 GHz

| Trace/View

Trace
2 3

{ Ll

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth
37.0490

Transmit Freq Error  35.50
® dB Bandwuidth

MHz

Occ BH % Pwr
x dB

Blank

More
1af 2
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, OFDM: -26dB, Low Channel

=2 Agilent 18:34:42 Feb 25, 2821

I Trace/sYiew

Ch Freq 5.1% GH= Trig Free Trace

Dccupied Bandwidth ] 1 2

Center 5.180000000 GH=
Clear Hrite
Max Hold
Min Hold
View
#JBH 3 MH= s
Occupied Bandwidth Occ BH ¥ Pwr Blank
18.9269 MHz % dB

Transmit Freq Error More
% dB Bandwidth 1of2

UNII 1, OFDM: 99%, Low Channel

@ RBW 300 kHz Marker 1 [T1 ]
VBV 500 KHz —21.63 dBr
Ref 30 dBm Att 30 dB SNT 20 ms 5.195000000 GHz
10 oBw J6_92307 MHz
Temp (1 [T1
- (0% Wa =74
pZ 0}
5.171634615 GHz
1 Pd Tenmp (2 [T1
VAXH] a0
I~ 10 —38—cbBn
TP
[~ C
B M
V. ) r ”\A‘VWL
- -3C
L
- 50
[~ —6C
—7C
Center 5.18 GHz 3 vHz/ Span 30 MHz

Date: 28_.APR.2021 12:56:14
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, OFDM: -26dB, Mid Channel

=5 Agilent  18:35:35 Feb 25, 2821 | Trace/View
|
Ch Freq 5.22 GH=z Trig Free Trace
Dccupied Bandwidth _- 2 3
Center 5.220000020 GHz
Clear Write
Max Hold
Min Hold
View
#\'BH 3 MHz
Occupied Bandwidth Occ BH % Pwr Blank
17.9899 MHz X dB :
Transmit Freq Error 176 kHz More
x dB Bandwidth 1 of 2

UNII 1, OFDM: 99%, Mid Channel

® RBN 300 kHz Marker 1 [T1 ]
VBN 500 kiHz —22_90 dar
Ref 30 dBm Att 30 aB SNT 20 ms 5205000000 GHz
= BN ]6.875000000 MHz
Tenp |1 [T1 OBN]
- Q1 _dBx
0
5.211634615 GHz
1 P Terp|2 [T1 cBwg
/IE "
- 10 —84—ciB
WWWWMWS_WBGE GHz
1 p
I C
- 10 Nﬁ//ﬂ//
a&afbd MVKWV\,
-—ac
L o
- -5C
|- —&C
—7C
Center 5.22 GHz 3 M=/ Span 30 MHz

Date: 28.APR.2021 12:57:21
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNI 1, OFDM: -26dB, High Channel

i Agilent  18:36:22 Feb 25, 2021

| Trace/View

Ch Freq ©5.24 GHz Trig Free Trace

Occupied Bandwidth _- 2 3
Center 5.240000000 GHz

Clear Write

Max Hold

Min Hold

View

Occ BH ¥ Pwr i Blank

% dB s
Transmit Freg Error Hz More
% dB Bandwidth 1ot 2

UNI 1, OFDM: 99% High Channel

® RBW 300 kHz Varker 1 [T1 ]
VBN 500 kHz —20.62 dBrv
Ref 30 dBm Att 30 dB SNT 20 ms 5.225000000 GHz
o OBW 16.923076923 MHz
Temp |1 [T1 OBW]
F oo 01 dBny
5.231634615 GHz
ﬁa Tenmp |2 [T1 OBN]
=N = -
F10 =52—clBr
WMWNW% 5._oa855Teee Gz
TP
FC
F_ac / \,\~
h
w%\w \'“"A\-/V\f
e
.
s
F-ec
—7C
Center 5.24 GHz 3 MHz/ Span 30 MHz

Date: 28.APR.2021 12:59:11
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, HT20: -26dB, Low Channel

5 Agilent  11:31:44 Feb 25, 2821

Ch Freq 5.26 GHz

I Trace/sView

Trig Free

Occupied Bandwidth 1 1

Center 5.260000000 GH=

z #UBH 3 MHz
Occupied Bandwidth Occ BH %

Pur

19.2499 MH=z = dB

Transmit Freq Error 14
® dB Bandwidth ;

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 aof 2

UNII 2A, HT20: 99%, Low Channel

<%> RBIN 300 kHz Marker 1 [T1 ]
VBN 500 kHz -18.78 dBr
Ref 30 dBm Attt 30 dB SANT 20 ms 5.245000000 GHz
0 OBW 16.92307¢6923 MHz
Tenp |1 [T1
- o 20 dier
52511 15 GHz
1 P Temp |2 [T1
B\ B TP
[~ 10 AVAaVA' B4 F-62—clbn
#—V\,N \IW\/\—M/I \/\/\,JJ\/V\T?_ T o
-C
e M/ \F\\/\,
[l
QJZ\/[W \"*’\fwn
- —30
- o
- 50
- a0
—70
Cater 5.26 GHz 3 v\Hz/ Span 30 VHz

Date: 28.APR.2021 13:02:39
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, HT20: -26dB, High Channel

s Agilent 11:22:30 Febk 25, 2021

I Trace- View

Ch Freq 5.32 GH= Triga Free Trace

Decupisd Bandwidth I il 3
Center 5.3200000080 GH=

Clear Hrite

Max Hold

HMin Hold

View

Occupied Bandwidth Blank
19.2991 HMH=

Transmit Frea Error 534 kH=z More

» dB Bandmidth 1 of 2

UNII 2A, HT20: 99%, High Channel

@ RBN 300 kHz Marker 1 [T1 ]
VBN 500 kHz -25.92 dBr
Ref 30 dBm Attt 30 dB SNT 20 ms 5_305000000 GHz
<ol OBV 16.8269, )77 MHz

Temp (1 [T1

- 85 dir
5.311682692 GHz

1 Temp |2 [T1 OBN]
VIA>GH] o0

B ?/fwww WM\\TSME é?z
L o \

Center 5.32 GHz 3 \Hz/ Span 30 MHz

Date: 28.APR.2021 13:43:53
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, non HT40: 99% / -26dB, Low Channel

i Agilent  11:33:36 Feb 25, 26821

| Trace/View

Ch Freq G5.27 GHz Trig Free Trace
Occupied Bandwidth _- 2 3

Center 5.270000000 GH=z
Clear Hrite

Atten 35 dB
Max Hold
Min Hold
View
Blank
® dB

Transmit Freq Error | More
% dB Bandwidth 21 - 1 of 2
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2A, non HT40: 99% /-26dB, High Channel

=i Agilent  11:34:23 Feb 25, 2021

Ch Freq G5.31 GHz Trig Free

Oecupied Bandwidth _-

Center 5.310000000 GHz

Atten 35 dB

|TracefWew

|

Trace
2 3

Clear Hrite

b e i

. .
T

Max Hold

Min Hold

View

#UBH 3 MHz

Occupied Bandwidth Occ BH % Puwr

Blank

36.9145 MHz x dB

Transmit Freq Error

¥ dB Bandwidth

More
1 of 2
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Order Number: F2P19923A

5 Agilent

Ch Freq

Dccupied Bandwidth

Center 5.270000000 GHz

11:35:89 Feb 25, 2821

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2A, HT40: 99% /-26dB, Low Channel

5.27 GHz

Trig Free

#Il_ll En “ :l MH:

ITrace!Wew

Trace
2 3

Clear Write

Max Hold

Min Hold

View

% dB Bandwidth

37.0220 MHz

Transmit Freq Error

Occ BH % Pwr
% dB

Blank

More
1 of 2
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, HT40: 99% /-26dB, High Channel

i Agilent  11:35:46 Feb 25, 2821

I Trace/View

Ch Freq G5.31 GHz Trig Free Trace
Occupied Bandwidth I . :

Center 5.310000000 GHz
Clear Write
Max Hold
Min Hold
View

#YEH 3 MHz
Occ BH ¥ Pur Blank
36.895@ MHz ® dB

Transmit Freq Error 4 kHz More
x dB Banduidth 1 of 2
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2A, HT80: 99% /-26dB

11:36:51 Feb 25, 2821

% Agilent

Trig Fres

Span 100.0000000 MHz

Ch Freq 5.29 GHz

Occupied Bandwidth

[ 1 MHz #4BH 3 MHz

Span

Span
180.BAR6A MHz

Span Zoom

Full Span

Zero Span

Last Span

Occ BH % Pwr

Occupied Bandwidth
% dB

76.2955 MHz

Transmit Freq Error

Zoner

¥ dB Bandwidth
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, OFDM: -26dB, Low Channel

i Agilent  11:27:49 Feb 25, 26821

|Freqfthanne|

Ch Freq 5.266815 GHz Trig Free Center Freq

Occupied Bandwidth 1 ] 5.26615000 GHz

Center 5260150000 GHz Start Freg

0.24515000 GHz

Stop Freq
5.27515008 GHz

CF Step
300000000 MHz
Auto Man

Freq Offset
B.BEARARED Hz

#VBH 3 MHz

Occupied Bandwidth Occ BH 7 Pur ) UnSignal Trag_fﬁ

17.987@ MHz ® dB

Transmit Freq Error Scale Typ_e
¥ dB Bandwidth Log Lin

UNII 2A, OFDM: 99%, Low Channel

® RBN 300 KHz Varker 1 [TL ]
VBNV 500 kHz —22.65 dBn
Ref 30 dBm Att 30 B SNT 20 ms 5_.275000000 GHz
= 0B 16.87500p000 MHz

Tenp (1 [T1 OBW]
05 din

5.251634615 Gz
Temp |2 [T1 OBW]

—
=S57cbr

Fac 57
;va M S ey "\"’\;_ 5_268509615 GHz

F_ac / \\\
B

et AN
[[—3C
F_ac
[-5C
[--ec
—7C
Cernter 5.26 GHz 3 MWHz/ Span 30 VHz

Date: 28.APR.2021 13:50:03
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, OFDM: -26dB, High Channel

i Agilent  11:38:88 Feb 25, 2821

I Trace/View

Ch Freq 5.31985 GHz Trig Free Trace
Decupied Bandwidth _- 2 3
Center 5.319850000 GHz
Clear Write
Atten 35 dB
?______..__._,.-___._-.._— T e -.-.,”'__l Ha}{ HOId
Min Hold
View
#)BH 3 MHz

Occupied Bandwidth Occ BH % Pwr Blank

18.1296 MHz x dB ) b
Transmit Freq Error  GF More
% dB Bandwidth 1 of 2

UNII 2A, OFDM: -26dB, High Channel

@ RBN 300 kHz Marker 1 [T1 ]
VBW 500 kHz —27.32 dBn
Ref 30 dBm Att 30 dB SNT 20 ms 5_.305000000 GHz
ac OBV 16.826928077 MHz
Temp (1 [T1 OBW]
= (W =%
5.31168P692 GHz
(1P Temp |2 [T1 oBw]
= L VN —66—ciBr
" C
IF-ac
] RN
=<
.
=
I--ec
—7C
Center 5.32 GHz 3 MHz/ Span 30 MHz

Date: 28.APR.2021 13:51:08
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT20: -26dB, Mid Channel

s Agilent  11:44:39 Feb 25, 2821 I Trace/View

Ch Freq 5.6 GHz Trig Free Trace
Occupied Bandwidth I . 1 2 3
Center 5.600000000 GH=
Clear HWrite
Max Hold
Min Hold
View
Occ BH ¥ Puwr 3.0 Blank
19.5318 MH=z ® dB
Transmit Freq Error 4.35¢ More
x dB Bandwidth ; 1of2

UNII 2C, HT20: 99% Mid Channel

@ RBW 300 kHz Varker 1 [T1 1
VBN 500 kHz —21.20 cBr
Ref 30 dBm ALt 30 B SAT 20 ms 5_585000000 GHz
e BN ]6.92307¢923 Mz
Temp (1 [T1
- 22 dBr
pZ o)
5591634615 GHz
1 Terp|2 [T1
m:A

F10 —P-96—cB

ﬁvﬁmmwmws_mvegz GHz

D

e’ al

AV

—70
Center 5.6 GHz 3 MHz/ Span 30 VHz

Date: 28.APR.2021 14:01:53
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT20: -26dB, High Channel

11:45:17 Feb 25, 2021

i Agilent |Freqfthanne|

Ch Freq 5.7 GHz Trig Free Center Freq

Occupied Bandwidth | 5.70000000 GHz

Center 5.700000000 GHz Start Freg

5.68500088 GHz

Stop Freq
5.71500068 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
300000000 Hz

oo BH 1 HHs VBN 3 MHz :

Occupied Bandwidth Occ BH % Pur e gnSignal Tragfﬁ
19.2664 MHz % dB —

Transmit Freq Error  161.295 kHz Scale Type

% dB Bandwidth 25.679 MH: Log Lin

UNII 2C, HT20: 99% High Channel

@ RBN 300 kHz Marker 1 [T1 ]
VBN 500 kHz —24.18 B
Ref 30 dBm Att 30 B SAT 20 ms 5.685000000 GHz
o) OBW 16.875000000 M-z
Tenp |1 [T1 OBNV]
Foo 69 dBn
5.691634615 GHz
1 B Tenp |2 [T1 OpV]
m =0 "
a0 —62—ciBr
?/MVW\"‘”M“’\/’N\\NMW’“’\{ 5708509615 GHz
1 w3
Fc
-0
LAY N
<o
o
e
-ec
—C
Center 5.7 GHz 3 \Hz/ Span 30 MHz

Date: 28.APR.2021 14:03:22
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT20: -26dB, Low Channel

i Aglent  11:43:39 Feb 25, 2021 |7Freq chanmel
____ __________________________|

Ch Freq 5.5 GHz Trig Fres Center Freq

Occunied Bandwidth I 5.50080000 GHz

Center 5508000000 GHz I

5.43500000 GHz

Stop Freq
5.51500008 GHz

CF Step
3.60000000 MHz
Auto Man

Freq Offset
B.O0ER0BEE Hz

Occupied Bandwidth Occ BW % Pur i
19.1971 MHz x dB

Transmit Freq Error Scale Typ_e
% B Bandwidth 5 Log Lin

Signal Track
OFf

UNII 2C, HT20: 99%, Low Channel

@ RBN 300 Kz Marker 1 [TL ]
VBN 500 kHz -19.17 dBr
Ref 30 dBm Att 30 dB SANT 20 ms 5_.515000000 GHz
<ol OBV 17.067307692 MHz
Temp (1 [T1
| =151 dBr
x
54914 GHz
= Temp (2 [T1
1= I — e
T[MAVAAUVqu/MV\/P\Pv~\j;“\ﬁNfV“A\f«FxJJ\ﬂV\\¥ 5508557692 GHz
TP
1
- /
- M/_/ M
iV \”’\M/V\L
-—20
30
.
- 50
-0
—70
Center 5.5 GHz 3 WHz/ Span 30 MHz

Date: 28.APR.2021 14:24:54
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, non HT40: 99% / -26dB, Low Channel

o Agilent  11:4%:87 Feb 25, 26821

Ch Freq G5.51 GHz Trig Free

Occugied B I

|Freqfthanne|

Center Freq
0.51006888 GHz

Center 5.510000000 GHz

Atten 35 dB

StartFreq
G.48500000 GHz

Stop Freq
0.53506888 GHz

CF Step
500006080 MHz
Auto Man

Freq Offset
0.I00aEEe Hz

® dB

Signal Track
On 0ff

Transmit Freq Error
% ¢dB Bandwidth

Scale Type
Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, non HT40: 99% /-26dB, Mid Channel

o Agilent  11:49:45 Feb 25, 26821

Ch Freq ©5.59 GHz Trig Free

Occugied B I

Center 5.590000000 GHz

Atten 35 dB

#Il_llEiH :I MH:

Occ BH % Pwr

36.9946 MHz ® dB

Transmit Freq Error
% ¢dB Bandwidth

|Freqfthanne|

Center Freq
0.59006888 GHz

StartFreq
G.56500000 GHz

Stop Freq
061500888 GHz

CF Step
500006080 MHz
Auto Man

Freq Offset
0.I00aEEe Hz

Signal Track
On 0ff

Scale Type
Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, non HT40: 99% / -26dB, High Channel

Ch Freq G5.67 GHz Trig Free

Occupied Bandwidth ] 567000000 GHz

Center Freq

Center 5670000000 GHz Start Freg

5.64500008 GHz

Stop Freq
569500680 GHz

CF Step
S.0000a000 MHz
Auto Man

Freq Offset
000000066 Hz

- #Il_llE:H :: HH:

Occupied Bandwidth Occ BH % Pur o ol Trag_ﬁ
36.7934 MHz ® dB B

Transmit Freq Error Scale Type

x dB Bandwidth ? MHz Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT40: 99% /-26dB, Low Channel

i Agilent  11:51:51 Feb 25, 2821

IFreqz’ChanneI

Ch Freq 5.51 GHz Trig Free

Occupied Bandwidth I 551000060 GHz

Center Freq

Center 5510000000 GHz —

5.48500008 GHz

Stop Freq
5.5350000060 GHz

CF Step
5.A000A0A8 MHz
Huto Man

Freq Offset
B.eaEAREAE Hz

#Il_ll En “ :l MH:

Occupied Bandwidth Occ BN X Puwr onSignal Trag_fli

36.9564 MH % dB

Transmit Freq Error Hz Scale Type
% dB Bandwidth Log Lin
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2C, HT40: 99% /-26dB, Mid Channel

4 Agilent  11:52:31 Feb 25, 2621

Ch Freq 5.59 GHz Trig Free

Occusied Bandvcth N

Center 5.590000000 GHz

Atten 35 dB

l = #In_llE:H :' HH:

Occupied Bandwidth Occ BH % Pwr
37.1623 MHz % dB

Transmit Freq Error 134752 kHz

¥ dB Bandwidth

|Freq/thannel

Center Freq
5.59000008 GHz

Start Freq
556506008 GHz

Stop Freq
5.61560008 GHz

CF Step
S.BEaaeeEa MHz
Auto Man

Freq Offset
008000000 Hz

Signal Track
On 0ff

Scale Type
Log Lin
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2C, HT40: 99% /-26dB, High Channel

4 Agilent  11:53:17 Feb 25, 2621

Ch Freq 5.67 GHz Trig Free

Occusied Bandvcth N

Center 5.670000000 GHz

Atten 35 dB

l = #In_llE:H :' HH:

Occupied Bandwidth Occ BH % Pwr
37.0276 MHz % dB

Transmit Freq Error

¥ dB Bandwidth

|Freq/thannel

Center Freq
S5.6700AR0A GHz

Start Freq
564588088 GHz

Stop Freq
5.69500008 GHz

CF Step
S.BEaaeeEa MHz
Auto Man

Freq Offset
008000000 Hz

Signal Track
On 0ff

Scale Type
Log Lin
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Order Number: F2P19923A

UNII 2C, HT80: 99% /-26dB, Low Channel

i Agilent  11:54:22 Feb 25, 2821

Ch Freq 5.53 GHz

Dccupied Bandwidth

Center 5.530000000 GHz

. BH 1 MHz #UBM 3 MHz

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

IFreqz’ChanneI

Center Freq
5.53000080 GHz

Start Freq
5.43000000 GHz

Stop Freq
5.58000000 GHz

CF Step
10.008AEAE MHz
Huto Man

Freq Offset
B.eaEAREAE Hz

Occupied Bandwidth
75.9956 MHz

Transmit Freq Error
% dB Bandwidth

Occ BH % Pwr

% dB

Signal Track
On 0ff

Scale Type
Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, HT80: 99% /-26dB, Mid Channel

i Agilent  11:54:59 Feb 25, 2021 |Freq/thann9|

Ch Freq 5.61 GHz Trig Free Center Freq

Occupied Bandsidth I B 000000 GH:

Center 5610000000 GHz Start Freg

0.56008008 GHz

Stop Freq
S.6EREARGA GHz

CF Step
160000888 MHz
Auto Man

Freq Offset
008000000 Hz

Signal Track
On 0ff

Transmit Freq Error Scale Ty‘p_e
% dB Bandwidth Log Lin
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2C, HT80: 99% /-26dB, High Channel

4 Agilent  11:55:41 Feb 25, 2621

Ch Freq 5.69 GHz Trig Free

Occusied Bandvcth N

Center 5.690000000 GHz

[ 1 MHz #4BH 3 MHz

Occupied Bandwidth Occ BH % Pwr
76.1709 MHz % dB

Transmit Freq Error

¥ dB Bandwidth

|Freq/thannel

Center Freq
569008000 GHz

Start Freq
5640868088 GHz

Stop Freq
574000000 GHz

CF Step
160000888 MHz
Auto Man

Freq Offset
008000000 Hz

Signal Track
On 0ff

Scale Type
Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, OFDM: -26dB, Low Channel

5 Agilent  11:46:52 Feb 25, 2621

|Freqfthanne|

Ch Freqg 5.5 GH=z Trig Free Center Freq

Occupied Bandwidth ] 5.50800000 GHz

Center 5.500008000 GHz StartFreg

548500008 GHz

Stop Freq
5.51588800 GHz

CF Step
300880800 MHz
Auto Man

Freq Offset
H.ARRAAARAE Hz

s\ JBH 3
Occupied Bandvidth Occ BH % Pwr o, Signal Track
18.08804 MH=z x dB
Transmit Freq Error Scale Type
% B Bandwidth 3 Log Lin

UNII 2C, OFDM: 99%, Low Channel

® RBN 300 kiHz Marker 1 [T1 ]
VBNV 500 kHz -19.38 dBr
Ref 30 dBm Att 30 B SNT 20 ms 5_515000000 GHz
T OoBW 17.067307692 MHz
Terp |1 [T1 OBN]
= = S dB
5.491490885 GHz
IF! Terp |2 [T1 OBN]
=N = =
-1C —H-5S—ciB
f\/\/\vv‘vv\wvw /JWMW\7 5.508557692 Gz
13
- /71
- _1c M \/\/
b\ \‘W.wwL
Ze
- 30
L
=
-—ec
—7C
Certer 5.5 GHz 3 MHz/ Span 30 MHz

Date: 28.APR.2021 14:06:08
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, OFDM: -26dB, Mid Channel

w5 Agilent  11:47:29 Feb 25, 2821 IFreq/ChanneI
Ch Freq 5.6 GHz Trig Free Center Fre

q

Occupied Bandwidth 1 5.60000080 GHz
Center 5.600000000 GHz

Start Freq

5.58508080 GHz

Stop Freq

5.61588888 GHz

CF Step

3.000080860 MHz

Auto Man

Freq Offset
B RARAEAEEA Hz

#UBH 3 MHz :
Occupied Bandwidth Occ BH ¥ Pwr on

Signal Track
Off

18.8884 MHz x dB

Transmit Freq Error Hz Scale Type
¥ dB Bandmuidth 3 MH: Log Lin|

UNII 2C, OFDM: 99% Mid Channel

@ RBW 300 kHz Marker 1 [T1 ]
VBW 500 kHz -21.25 dBr
Ref 30 dBm Attt 30 dB SNT 20 ms 5_.585000000 GHz
x oBwW 16. MHz
Temp |1 [T1
- oo 28 d/n
5_591¢ 15 GHz
1 P Temp |2 [T1
=N 4 =y
F1C —A6—ciB
WM/W‘W\/WW 5. 15 Gz
1 ‘TP
~C
- _ac w/ \/\V
[l
Dﬁkﬁv/wJ N AW Ny
- -3C
L _c
- -5C
[~ —6C
—/C
Center 5.6 Giz 3 MHz/ Span 30 VHz

Date: 28.APR.2021 14:07:50
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, OFDM: -26dB, High Channel

Agilent 11:48:88 Feb 25. 2021 IFreq/Channel

Ch Freqg 5.7 GH= Trig Free Center Freq

Occupisd Bandwidth I S.7OREEHER GHz

Center 5.700000000 GH= Starirreq

5.68508008 GH=

Stop Freq
5.71508000 GH=

CF Step
I.eReneaea MH=z
Huto Man

Freq Offset
P.EEEEOEA6 Hz

# Bl 3 MH=z
Signal Track
0n Off

Occupied Bandwidth
18.8785 MH=

Transmit Freq Error <H=
»x dB Bandwidth Log Lin

Scale Type
Li

UNII 2C, OFDM: 99% High Channel

@ RBN 300 kHz varker 1 [T1 ]
VBW 500 kHz —-24.04 dBr
Ref 30 dBm At 30 dB SWT 20 ms 5.685000000 GHz
0 OBW 16._875000000 MHz
Temp (1 [T1 OBW]
-0 dBx
5.691634615 GHz
1 P Temp (2 [T1 OBW]
”A ='A' | P
10 —S8—Br
?/lvu/‘mwww J/V“’\N'V\WWWV\\T 5. 708500615 Gz
?
K9
- —1C
- —3C
-
- -8C
[ —6C
—7C
Center 5.7 GHz 3 MWHz/ Span 30 VHz

Date: 28.APR.2021 14:09:42
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HT20: -6dB, Low Channel

s Agilent  08:01:67 Oct 29, 2620

IFreq/ChanneI

Ch Freq 5.745 GH=z Trig Free

Occupied Bandwidth I . 5.74500000 GHz

Center 5.745000000 GHz T

Center Freq

5.73000000 GHz

Stop Freq
L.760000068 GHz

CF Step
3.000000060 MHz
Auto Man

Freq Offset
000088886 Hz

3 >

Occupied Bandwidth Occ BH % Pur OnSignal Trag_fii
17.62808 MH= x dB db
Transmit Freq Error 5 kHz Scale Type
® dB BandwWidth 4Hz Log Lin
UNII 3, HT20: 99%, Low Channel
@ RBNV 300 KHz Marker 1 [T1 1
VBNV 500 kHz —20.06 dar
Ref 30 dBm ALt 30 dB SNT 20 ms 5730000000 GHz
=, OBV 16.923076923 M-z
Tenmp (1 [T1 OBW]
46 dBxy

5.736634615 GHz
Temp (2 [T1 OBN]

10 ;/;w HEVIE S e P WM/\T 5. 7sassteoe e
-~ W/ N
W \\/\W\

0]
=

—70
Cater 5.745 GHz 3 \Hz/ Span 30 VHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HT20: -6dB, Mid Channel

W Agilent  08:10:49 Oct 29, 20826

IFreq:’ChanneI

Ch Freq 5.785 GHz Trig Fres Center Fre

Occupied Bandwidth N o000 o
Center 5.785000000 GHz

Start Freq

5.77008080 GHz

Stop Freq

L.80060000 GHz

CF Step

300000000 MHz

Auto Man

Freq Offset

4 D.00000808 Hz

Occupied Bandwidth 000 0n$|gna| Tragfﬁ

17.7101 MHz e ———————————

Transmit Freq Error 4 kHz Scale Type

x dB Bandwidth 9 MHz Log Lin

UNII 3, HT20: 99%, Mid Channel

@ RBN 300 kHz Marker 1 [T1 ]
VBNV 500 kHz -18.38 dBr
Ref 30 dBm At 30 dB SAT 20 ms 5_770000000 GHz
o 0BV 16.971158846 M-z
Tenp |1 [T1 OBN]
oo P o6 diny
5_776634615 GHz
1 Pd Tenp |2 [T1 ow]
m =A' "
Fac \Tey i~ P —
ﬁw N V\/\/x 5_7903605769 GHz
T
- C
. \A/
i \N‘/
W \V\—\/w\,
- —2C
I~ —3C
L o
- —8C
I~ 80
—7C
Center 5.785 GHz 3 MWHz/ Span 30 MHz

Date: 28.APR.2021 15:15:47

20200522
Report Number: F2P19923A-06E Page 75 of 351 Issue Date: 2021-05-05



Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HT20: -6dB, High Channel

s Agilent  08:03:07 Oct 29, 2620 |Freq/thanne|

|
Ch Freq 5.825 GHz Trig Free Center Fre
q
Occupied Bandsidth ] 5.82500008 GHz
Center 5.825000000 GHz

Start Freq

5.81000008 GHz

Stop Freq

5.84000008 GHz

CF Step

300000000 MHz

Auto Man

Freq Offset

500000000 Hz

Occupied Bandwidth Occ BH % Pur A .
17.6696 MHz % dB

Transmit Freq Error Scale Typ_e
% dB Bandwidth 17 Log Lin

Signal Track
0ff

UNII 3, HT20: 99%, High Channel

@) RBNV 300 kHz varker 1 [T1 ]
VBN 500 kHz -19.16 dar
Ref 30 dBm ALt 30 dB SWT 20 ms 5.810000000 GHz
- 0BV 16.923076923 M-z
Tenp |1 [T1

- 31 dBr

0
5.81 15 GHz

1 P Temp|2 [T1
=0 A —q e
10 Vv vy vy VA Rawaaw F-Stcbn
?/1\/\/\’ D M\T;s_gsstss’egz GHz
- C
i

ol M

[~ -3C

L

[~ -5C

[~ -&C

—7C
Center 5.825 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, non HT40: -6dB, Low Channel

= Agilent  08:13:44 Oct 29, 2620

| Span

Ch Freq 5.755 GHz Trig Free Span
Occupied Bandwidth I 50.0000660 MHz
Span 50.00000000 MHz
Span Zoom
Full Span
Zero Span
Last Span
Occupied Bandwidth Occ BH ¥ Pur Zone
36.1155 MH ®dB - -6.00 c
Transmit Freq Error
% dB Bandwidth

UNII 3, non HT40: 99%, Low Channel

s Agilent  12:86:39 Feb 25, 26821

|Freq/thanne|

Center Freq

Ch Freq G5.755 GHz Trig Free

Occupied Bandwidth | 575500000 GHz

Center 5.755080000 GHz T

573000080 GHz

Stop Freq
78000000 GHz

CF Step
S.000000600 MHz
Auto Man

Freq Offset
0.000680008 Hz

N Signal Track
Occ BH % Pwr an Off

36.8860 MHz % dB

Transmit Freq Error Hz Scale Typg
% dB Bandwidth 1Hz Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, non HT40: -6dB, High Channel

i Agient B8:15:54 Oct 29, 2020 |—Freq Zchannel
I ——

Ch Freq 5.795 GHz Trig Free Center Freq

Occupied Bandwidth ] 5.79580008 GHz

Center 5.795000000 GHz T

577880008 GHz

Stop Freq
S.E20006008 GHz

CF Step
e LOeaa0aa8 MHz
Auto Man

Freq Offset
BEARAGEAR Hz

Occupied Bandwidth Occ BN 7% Pur UHSiQ"a' Trag_f'?

36.1504 MHz x 4B -6.00 5 ||
Transmit Freq Error  43.45 Scale Typ_e
% dB Bandwidth 3 Log Lin

UNII 3, non HT40: 99% High Channel

s Agilent  12:87:15 Feb 25, 2621

IFreq/ChanneI

Center Freq

Ch Freq 5.795 GHz Trig Free

Occupied Bandwidth e 579500000 GHz

Center 5.795000000 GHz
Start Freq

50.77000600 GHz

Stop Freq
5.82000000 GHz

CF Step
5.000006606 MHz
Auto Mar

Freq Offset
3 0.00000000 Hz

5 BH 1 MHz .. )
Occupied Bandwidth Occ BH % Pwr on
36.8346 MHz % dB

Transmit Fregq Error Scale Typ_e
% dB Bandwidth Log Lin

Signal Track
0ff
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HT40: -6dB, Low Channel

“ Agilent  88:16:52 Oct 29, 2020

|Freq/thannel

Center Freq

Ch Freq G5.755 GHz Trig Free

Occupied Bandwidth | ] 5.75500000 GHz
Center 5.755000000 GHz

Start Freq

5.730086080 GHz

StopFreq

578000660 GHz

CF Step

B 500000060 MH-

Auto Man

Freq Offset

N (.00000000 Hz

‘es BEW 106 kHz : —

Occupied Bandwidth Occ BH % Pur Dns'g"al Tra&'}

36.0477 ® dB sl ———————————

Transmit Freq Error Scale Type

% dB Bandwidth Log Lin

UNII 3, HT40: 99%, Low Channel

A Agilent  12:95:85 Feb 25, 2821

|Freq/thanne|

Center Freq

Ch Freq G5.755 GH=z Trig Free

Occupied Bandwidth | 575500000 GHz
Center 5.755000000 GHz

StartFreq

5.73008600 GHz

Stop Freq

5.780008008 GHz

CF Step

5000000808 MHz

Auto Man

Freq Offset

Hz B.00008000 Hz

1 MHz #/BH ! —_—

Occupied Bandwidth Occ BH % Pur 50 7 |1 Signal Tra[?_f'i

37.0026 MHz % dB —_—

Transmit Freq Error | Scale Type

x dB Bandwidth iH: Log Lin
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

|Freq/ChanneI

Ch Freq 5.795 GHz Trig Frze Center Freq

Occupied Banduidth I 579500800 GHz

Center 5.795000000 GHz B

S.77BRBEA8 GHz

gilent #3:17:44 Oct 29, 2620

Stop Freq
5.52000008 GHz

CF Step
5.06600600 MHz
Auto Man

Freq Offset
D.OAABAEEE Hz

Occupied Bandwidth Occ BH % Pur o, onel Trag_#
36.8729 MHz ® dB dB

Transmit Freq Error  15.721 Scale Type

x dB Bandwidth 3 Log Lin

UNII 3, HT40: 99%, High Channel

_|
| Ch F.req 5.795 GHz Trig Free Center Freq
Occupied Bandwidth e 5.79500600 GHz
Center 5.795000000 GHz
Start Freq
5770060800 GHz
Stop Freq
552000860 GHz
CF Step
S.00000660 MHz
RAuto Man
Freq Offset

2 000000000 Hz
#UBH | 900000000
Occupied Bandwidth 0cc BH 7 Phr .

36.9462 MHz % dB :

Transmit Freq Error 1 Scale Type
% dB Bandwidth 59 MHz Lag Lin

Signal Track
0ff
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, HT80: -6dB

% Agilent  88:19:01 Oct 29, 2620 | Span
|
Ch Freq 5775 GHz Trig Free Span
Occupied Bandwidth ] 160.086000 MHz
Span 100.0000000 MHz
Span Zoom
Full Span
Zero Span
Last Span
f :
Occupied Bandwidth Occ BH % Pur Zone»
75.5368 MHz % dB ;
Transmit Freq Error
% ¢B Bandwidth

UNII 3, HT80: 99%

= Agilent  12:09:42 Feb 25, 2021 | Span
I
Ch Freq 5.775 GHz Trig Free Span
Occupied Bandwidth I 166.066668 MH=
Span 100.0000000 MHz
Span Zoom
Full Span
Zero Span
Last Span
Occupied Bandwidth Occ BH % Pur Zone»
76.1916 MHz % dB
Transmit Freq Error
% B Bandwidth
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Order Number: F2P19923A

UNII 3, OFDM: -6dB, Low Channel

gilent  07:52:22 Oct 29, 2020

Ch Freq 5.745 GHz Trig Free

Occupied Bandwidth _-

Center 5.745000000 GHz

Occupied Bandwidth Occ BH % Pur

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

| Trace/View

Clear Hrite

Max Hold

Trace
2 3

Min Hold

View

Blank

16.3926 MHz % dB

Transmit Freq Error 4

% dB Bandwidth

More
1 of 2

UNII 3, OFDM: 99%, Low Channel

A:\SCREN234.GIF file saved

@ RBN 300 KHz Marker 1 [T1 ]
VBN 500 kHz ~19.12 dBr
Ref 30 dBm Att 30 B SWT 20 ms 5_760000000 GHz
0 By 16.92307¢923 Mz

Temp (1 [T1 OBW]

67 diy

5_.736634615 GHz
Temp (2 [T1 OBW]

2z

F10 TN Taw. ASAaVA A 7 Y
f;‘ﬂ S N WM’\T};_75355'692 GHz

FPelame =)

ety .

—70

Center 5.745 GHz 3 MHz/ Span 30 MHz

Date: 28.APR.2021 15:19:51
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, OFDM: -6dB, Mid Channel

_|
Ch Freq 5.785 GHz Trig Free

Center Freq

Occupied Bandwidth I 5.78500000 GHz

Center 5.785000000 GHz .

5.77800008 GHz

Stop Freq
C.30000000 GHz

CF Step
3.000000068 MHz
Auto Man

Freq Offset
B.60060008 Hz

#h W

Occupied Bandwidth Uns'g"a' Trag_f'ﬁ

16.6084 MHz —
Transmit Freq Error  41.244 Scale Type
¥ dB Banduidth 1 Lag Lin

UNII 3, OFDM: 99%, Mid Channel

@ RBN 300 kHz Varker 1 [T1 ]
VBN 500 kHz -18.16 dBr
Ref 30 dBm Attt 30 dB SWT 20 ms 5.770000000 GHz
0 OBW 16.971153346 MHz
Tenp (1 [T1 OBW]
- 55 dBr
20
5776634615 GHz
1 Pd Tenp (2 [T1 OBW]
m = A, e I
10 W~ Y —67—cbr
;flww N V\W 5_793605769 Gz
\TP
-C
ele J\/\[\/’J \\/
X
p/-/‘/\’(\///v \\'\f\.\/\.,v
- 20
e
.
- 50
- a0
—70
Center 5.785 Gz 3 MHz/ Span 30 MHz

Date: 28.APR.2021 15:21:25
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, OFDM: -6dB, High Channel

------ @8:8@:85 Oct 29, 2628

|Freq/ChanneI

Ch Freq ©5.825 GHz Trig Free Center Freq

Occupied Bandnidth | ] 5.82560608 GHz

Center 5.825000000 GHz I

5.510006880 GHz

Stop Freq
5.54000008 GHz

CF Step
W 06060608 MHz
Auto Man

Freq Offset
4 0.06600088 Hz

Occupied Bandwidth Occ BN % Pur o, onal Trag_ﬁ

16.4074 MHz % db —_—
Transmit Freq Error  32.732 kHz Scale Typg
% dB Bandwidth ' Lag Lin

UNII 3, OFDM: 99%, High Channel

@ RBNV 300 KHz Marker 1 [T1 ]
VBN 500 kHz -19.44 dBr
Ref 30 dBm Attt 30 dB SWT 20 ms 5._810000000 GHz
0 OBV 16_92307¢923 MHz
Temp |1 [T1
- 33 dix
0
5_81« 15 GHz
= Temp |2 [T1
=N 4 1B
- 10 VARV RV NAVAI AW =T
?/l\«/‘/ u/\,/"\/-u\/J’ W)’S_SSSSS"@Z o
[~C
™ V/ \\—\—\/
1
e AN
30
- Ao
- -850
- a0
—7C
Cater 5.825 GHz 3 v\Hz/ Span 30 VHz
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20200522

Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

OUTPUT POWER

The EUT antenna ports were fitted with Type N connectors and directly connected to the
input of the receiver.

Requirements:

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over
the frequency band of operation shall not exceed 250 mW (24 dBm) provided the
maximum antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed 125 mW (21 dBm).

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm
+ 10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W (30 dBm). If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

ABOVE 30 DEGREES AS MEASURED FROM THE HORIZON
§15.407(a)(1)(i)

The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon
must not exceed 125 mW (21 dBm). The elevation angle was where 0° was horizontal and 90°
was straight-up.

Per KDB 789033 D02, the indicated radiation pattern between 30° and 90° is in the highlighted
area of the graph. The peak gain was -3.28 dBi..

As seen in the table of measurement results on page 14 of this report, the maximum e.i.r.p. at
any elevation above 30 degrees is below 125 mW (21 dBm).

MHODB24490507NM-IP Elevation Plane Pattern
UNII-1 Band
10

-25
-270 -240 -210 -180 -150 -120 -90 -60 -30 0 30 60 90
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

8.2  Output Power Test Data

Test Date(s): 2020-10-29 to 2021-04-30 Test Engineer: J. Chiller
_ CFR 47 Part 15.407(a)(1,2,3); Air Temperature: 23.7°C
Standards: - —
KDB789033 Relative Humidity: | 42%

UNII 1, Port 1: OFDM, Low Channel

“RBA 1 MHz Mvarker 1 [T1 ]
“\VBA 3 MHz -37.71 B&v
Ref 30 dBn Attt 30 B FSNT 25 ms 5._.195000000 Gz
20
| o A
1 M / N
!ﬂ|=ﬂ ——10C J/// \\\‘uh
- o0 / RNy
= ™
)3]/ -\\‘L
=< AC
— 80 =S
- a0 3B
DC
Canter 5.18 Gz 3 M=/ Soan 30 MHz
T Chanrel
Bandwidth 23.84 MHz Poner 14.87 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 1: OFDM, Mid Channel

“RBA 1 MHz varker 1 [T1 ]
“VBA 3 MHz 3.00 aBr
Ref 30 dBn ALt D B ZSNT 25 s 5_.225000000 GHz

Cater 5.2 Gz 3 M=/ Soan 30 MHz

Tx Chanrel
Bandwidth 23.41 VHz Power 14.84 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200
UNII 1, Port 1: OFDM, High Channel

“RBA 1 MHz varker 1 [T1 ]

“VBA 3 MHz -38.28 dBr
Ref 30 dBn At 30 B 7 8NT 25 s 5.225000000 Gz
[~ 20
L 10 [ A
| o~ ] h—

1 e / N
e 7 ~
:_Z] f/ \\\
st T
I~ 40
L o -
e 3B
DC

GCater 5.24 Gz 3 MHz/ Soan 30 MHz
Tx Chanrel
Bandwidth 23.84 VHz Powner 14_53 dBm

Date: 30.APR.2021 15:21:43
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 1: HT20, Low Channel

“RBA 1 MH=z Marker 1 [T1 ]
“VBA 3 MHz -33.10 cBr
Ref 30 dBn At 30 B “SNT 25 ns 5.1965000000 G+
20
| o [
—C —— bt
sy - / L
V=R | -ac 7 N
[~ —2C
= .r‘// \“"\
-3 \.\‘L
—AC
[~ —8C PsS
- _aC B
DC
Canter 5.18 GHz 3 M=/ Soen 30 MHz
Tx Chanrel
Bandwidth 25.12 VHz Poner 14_38 dBm

Date: 30.APR.2021 15:25:57
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Order Number: F2P19923A

UNII 1, Port 1: HT20, Mid Channel

“RBA 1 Mz
VBN 3 Mz

Ref 30 dBn At 30 B 7 SNT 25 ms

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

Marker 1 [T1 ]
-38.79 dBr
5.208000000 GHz

Cater 5.22 Gz 3 MHz/

Tx Chanrel
Bandwidth 25.42 VHz Powner

Date: 30.APR.2021 15:29:52
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 1: HT20, High Channel

*RBA 1 MHz Marker 1 [T1 ]
“VBA 3 VMHz -33.12 dBr
Ref 30 dBn At D B *SNT 25 s 5_.225000000 G+
[~ 20
| G (A
Ke
1 RV / N
V= -1 — _
—Z: f/ \\\
i — \
= A
——5C S
s 3B
DC
Canter 5.24 GHz 3 =/ Soan 30 MHz
Tx Channel
Bandwidth 25.88 VHz Power 14_.56 dBm

Date: 30.APR.2021 15:32:23
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Order Number:

F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 1, Port 1: non HT40, Low Channel

“RBA 1 MHz Marker 1 [T1 ]
“\VBA 3 MHz 0.08 c&
Ref 30 dBn At 30 B “SNT 25 s 5.2068000000 GHz
—2C
| -
—C
B | [ NI V4 N\
W= [-ac 7 N
- o /,
| e e
WSl N
- 4C
I~ 8C =S
s 3R
DC
Cater 5.19 Gz 5 vHz/ Soan 50 VHz
T Chanrel
Bandwidth 42 525 VHz Power 14.91 dBm

Date: 30.APR.2021 15:34:28
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 1: non HT40, High Channel

“RBA 1 Mz NVarker 1 [T1 ]
“\VBA 3 Mz -36.98 B
Ref 30 cBn “Att DB “SNT 25 s 5.206000000 G
20
Lo A
—C
1 el / |/ N\
M= [c 7 AN 4 \
[~ A i
T
.
20 S
- a0 3B
DC
Cater 5.23 Gz 5 M=/ Soen 50 M=z
Tx Chanrel
Bandwidth 41.19 MHz Poner 14.81 dBm

Date: 30.APR.2021 15:35:30
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 1: HT40, Low Channel

“RBA 1 MHz NVarker 1 [T1 ]
“VBAN 3 MHz -0.88 aBav
Ref 30 dBn At D B “SNT 25 s 5_206000000 GHz
—2C
| - A
[~ C N
1 / ~
W o
2
| M
P=slt -
C 1o
- 80 =Sy
s 0 B
DC
Catter 5.19 Gz 5 WHz/ Soan 50 MHz
Tx Chanrel
Bandwidth 42 .38 VHz Poner 14_.62 dBm

Date: 30.APR.2021 15:42:09
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 1: HT40, High Channel

“RBA 1 M=z Marker 1 [T1 ]
VBN 3 MHz -35.18 dBr
Ref 30 dBn At 0 B “SNT 25 s 5_.208000000 GHz
20
L (A
1 n / Y N
M= [0 '/ \
-0
H- ad M
=S SN
- Ao
— -850 2
a0 3B
DC
Cater 5.23 GHz 5 W=/ Soen 50 Mz
Tx Chamrel
Bandwidth 42 525 VHz Poner 14.96 dBm

Date: 30.APR.2021 15:38:19
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Order Number: F2P19923A

UNII 1, Port 1: HT80

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

*RBA 1 Mz Marker 1 [T1 ]
“VBA 3 MHz -3.06 dB&v
Ref 30 dBn ALt D B *SNT 25 ns 52068000000 G+
20
Lo ™
- 'l
s - it ~N ~——
W= o / \
- 20
yd
it ~
» ~
B9 =S
__aJ 3:]3
DC
Center 5.21 GHz 10 vHz/ Soen 100 VHz
Tx Chanrel
Bandwidth 80.94 VHz Powner 14.65 dBm

Date: 30.APR.2021 13:15:16
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: OFDM, Low Channel

“RBA 1 M=z varker 1 [T1 ]
“VBA 3 MHz -37.29 dBr
Ref 30 dBn Attt 30 B 2 SNT 25 ms 5.1965000000 GHz
[~ 20
L G [ A
_(_ Vs —
s - / N
M= [0 7 N
20
- ~
=
-0 S
- &0 3B
DC
Catter 5.18 GHz 3 vHz/ Soen 30 VHz
T Chanrel
Bandwidth 25.12 VHz Poner 14.33 dBm

Date: 30.APR.2021 15:15:38
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: OFDM, Mid Channel

“RBA 1 MHz varker 1 [T1 ]
“VBA 3 MHz -38.86 dBr
Ref 30 dBn ALt D B *SNT 25 ns 52068000000 G+
20
| A
_c — ™ I ——
Y - / N
M= [c N
- —20 " ]
- _- /""A '\"“\.\.
W \
e
B9 =S
- &0 B
DC
Center 5.2 GHz 3 M=/ Soen 30 MHz
Tx Chanrel
Bandwidth 23.41 VHz Poner 14.44 dBm

Date: 30.APR.2021 15:16:49
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: OFDM, High Channel

“RBA 1 MHz Marker 1 [T1 ]
“VBA 3 MHz —-39.46 dBr
Ref 30 dBn At 0 B “SNT 25 s 5.225000000 GHz
—2C
| ™
- C o~ M e
=Y - / N
V= -0 <
——20
- // \\“\-..
]D_"’/’ \‘-\
=0
e -
- a0 3B
DC
Canter 5.24 GHz 3 VHz/ Soan 30 VHz
Tx Chanrel
Bandwidth 23.84 VHz Poner 14.38 dBm

Date: 30.APR.2021 15:18:26
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: HT20, Low Channel

“RBA 1 VHz Marker 1 [T1 7]
“VBA 3 MHz -36.6 dBr
Ref 30 dBn ALt D B “SNT 25 ns 5.195000000 GHz
20
I A
[~ C
1R 4 N
il / \\
__Zj // ‘\\““\“\H
I~ 30 ‘\\\A
A0
I~ 80 =S
- _&0 B
DC
Canter 5.18 Gz 3 vHz/ Soen 0 MHz
Tx Channel
Bandwidth 25.12 VHz Powner 14.36 dBm

Date: 30.APR.2021 15:09:33
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: HT20, Mid Channel

“RBA 1 M=z Marker 1 [T1 ]
VBN 3 VMHz -38.14 cdi&
Ref 30 dBn ALt 30 B 2 SNT 25 s 5_.206000000 G+
— 20
I A
e
WY - 4 N
- [ ° / \
I~ —2C
| »“M*Mr \N\“W»\
— '\-\\_\-‘
= AC
——8C PS
- —C 3B
DC
Catter 5.22 Gz 3 M=/ Soen 0 MHz
Tx Channel
Bandwidth 25.42 NHz Poner 14.55 dBm

Date: 30.APR.2021 15:12:29
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 1, Port 2: HT20, High Channel

“RBA 1 M=z Varker 1 [T1 7]
“\VBA 3 Mz -39.00 dBr
Ref 30 dBn Attt 3D B ZSNT 25 ms 5_225000000 Gz
—2C
| N
Y - 7 <[
M|=m ——1C / \
20 /// ‘\\
3O
]p-f""r’ \\
=0
— -850 S
- _a0 3B
DC
Canter 5.24 Gz 3 vHz/ Soen 30 MHz
Tx Channel
Bandwidth 25.88 VHz Poner 14.41 dBm

Date: 30.APR.2021 15:13:53
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: non HT40, Low Channel

“RBA 1 Mz Marker 1 [T1 ]
VBN 3 Mz -0.99 &
Ref 30 dBn At 30 B “SNT 25 s 5.208000000 GHz
20
Lo 3 [
- —
B | / NI V4 N\
W= - 7 N
- N
L~
7 I
[ s
- _C
-850 S
s 0 3B
DC
Cater 5.19 Gz 5 =/ Soaen 50 VHz
Tx Chanrel
Bandwidth 41.19 VHz Power 14_.08 dBm

Date: 30.APR.2021 15:06:54
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Order Number:

F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: non HT40, High Channel

“RBA 1 MHz varker 1 [T1 ]
“VBAN 3 MHz -36.62 d&v
Ref 30 dBn At D B “SNT 25 s 5_206000000 GHz
—2C
| (A
[~ C
[ T~ AN V4 N
= 10 / N W \
e »
1 M
I N
e
- 80 =Sy
- _&0 B
DC
Caiter 5.23 Gz 5 WHz/ Soan 50 MHz
Tx Chanrel
Bandwidth 42_.9 VHz Powner 14_.10 dBm

Date: 30.APR.2021 15:00:14
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 1, Port 2: HT40, Low Channel

“RBA 1 Mz
“VBA 3 Mz

Marker 1 [T ]
—-1.00 aBr

Ref 30 dBn ALt D B ZSNT 25 s 5_.2068000000 GHz
20
L (A
c i
~HB N
1 nMl] V N\
W= [ac 7 \
—_z: /r \\
B o M,
’;éik ~—]
- _4c
== BS
~ -0 308
DC
Canter 5.19 GHz 5 vz Soen 50 VHz
Tx Chanrel
Bandwidth 42 .38 VHz Poner 14_23 dBm

Date: 30.APR.2021 13:25:36
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 1, Port 2: HT40, High Channel

“RBA 1 Mz
VBN 3 Mz

Ref 30 cBn At 30 B 7 SNT 25 s

varker 1 [T1 7]
-35.50 db&r
5.208000000 GHz

=~

Canter 5.23 Gz 5 vHz/

Tx Chanrel
Bandwidth 42 525 VHz Powner

Date: 30.APR.2021 13:23:30
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Order Number: F2P19923A

UNII 1, Port 2: HT80

“RBAN 1 MHz
“VBA 3 Mz

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

Marker 1 [T1 ]
-3.53 cBr

Ref 30 dBn Attt 3D B FSNT 25 ms 5_.208000000 GHz
— 20
|G LA
1
—C o] -
FY - ST N ~\
M= e I
——20
A
- 3o \
_/4( ~
s s
- _&0 B
DC
Cater 5.21 (Hz 10 vHz/ Soan 100 VMHz
Tx Chanrel
Bandwidth 80.94 VHz Power 14.35 dBm

Date: 30.APR.2021 13:07:15
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: OFDM, Low Channel (Beamforming)

“RBA 1 Mz Marker 1 [T1 7]
“VBA 3 MHz -47.87 dBr
Ref 30 dBn At 3D B “SNT 20 ns 5.280000000 Gz
— 20
LG A
_C /r'_ v""""""‘—'—\—vm_\
i 7 -
20 A" ™~
|~ a \\\
s |
80 s
s 3B
DC
Catter 5.26 Gz 4 vHz/ Soen 40 Mz
Tx Chanrel
Bandwidth 22.132 VHz Poner 15.41 dBm

UNII 2A, Port 1: OFDM, Low Channel (Non-Beamforming)

« REW 1 MH=
« VEW 32 MH=
R 1 20 AEm « ALt 40 4B EWT 45 m:

MM\ I )
-

tar LoZ6 CHE 4 MHE=z/ Span 40 HH=

Tx Charnel
Eandwidth 22.1322 MHs Fower 20.1% dEm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: OFDM, High Channel (Beamforming and non-beamforming)

Contolled by BVMCX2 “RBA 1 Mz Marker 1 [T1 7]
“VBA 3 MHz -43.80 cB&r
Ref 20 dBn At 40 B SAT 45 s 5_.300000000 G
- 10 -
| ‘m ) ,MM‘ “
| f 1\
M= =
| .Jd‘f
W“
—-5C
[~ —aC S
- _—7C aB
DC
Canter 5.2 GHz 4 M=/ Soen 40 MHz
Tx Chanrel
Bandwidth 21901 MHz Powner 15.71 dBn

Date: 30.0CT.2020 08:59:42
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: HT20, Low Channel (Beamforming)

“RBA 1 VHz Varker 1 [T1 ]
“VBA 3 MHz 4.52 dBr
Ref 30 dBn Attt 30 B “SNT 20 ns 5.2617/4872 GHz
—2C
-1C - [ A
/1 M\
—C
=R 7 .
~—2C ™~
L /””f ™
. ’/,f N
L ] s
-AC M
—-8C =S
- _&C 3B
DC
Canter 5.26 Gz 4 vHz/ Soen 40 VHz
Tx Chanrel
Bandwidth 29.56 VHz Powner 15.42 dBm

UNII 2A, Port 1: HT20, Low Channel (Non-Beamforming)

« REW 1 MH=
« VEBW 3 MH=z
R 20 ABRm « AET 40 4B SHT A5 ms

h.26 CGH= 4 MH=z/ Span 40 MH=z

Tx Channel

Bandwidth 2% 53¢ MHe Fower 20.28 dEm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: HT20, High Channel (Beamforming and non-beamforming)

Controlled by BMC “RBA 1 Mz MVarker 1 [T1 ]
“VBA 3 Mz —46.55 dBr
Ref 20 cBn *ALt 40 B SNT 45 ms 5.300000000 GHz
- | A\
PS
Saz
oC
Cariter 5.2 Gz 4 M=/ Soen 40 MHz
T Chanrel
Bandwidth 23.387 MHz Poner 15.82 dBm
Date: 30.0CT.2020 09:03:59
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: non HT40, Low Channel (Beamforming)

“RBA 1 VHz Varker 1 [T1 ]
“VBA 3 VHz -30.34 d&n
Ref 30 dBn At DO B “SNT 20 ns 5.205000000 GHz
- 20
| »
_C s —~— s e—
| / \ |/ N\
= o 7 37
oo
= il M
_‘,,:-% \\qL
Lo
- =
- —60 S1
X
Canter 5.27 Gz 5 W=/ Soen 50 MHz
T Chanrel
Bandwidth 42 _911 VHz Poner 15.40 dBm
UNII 2A, Port 1: non HT40, Low Channel (Non-Beamforming)
Controlled by BVC2 “RBA 1 MHz MVarker 1 [T1 ]
“VBA 3 MHz —17.90 &
Ref 20 dBn At 40 AB SANT 45 s 5.200000000 G+
I~ 10
MMMM e
] W ;
[ 10
1 B P
=
- —30
- 1
[~ 80
[ —a0 =
- 70 aRB
DC
Cater 5.27 GHz 5 vHz/ Soen 50 Hz
T Chanrel
Bandwidth 42_.911 VHz Poner 18.55 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: non HT40, High Channel (Beamforming and Non-beamforming)

GControlled by BVC2 “RBA 1 Mz Marker 1 [T1 ]
“\VBA 3 MHz —20.72 B
Ref 20 dBn At 40 B SANT 45 s 5.290000000 Gz

TN Y -

= i ~

#

Center 5.31 Giz 5 MHz/ Soan 50 MHz

Tx Channel
Bandwidth 41.039 VHz Poner 15.80 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: HT40, Low Channel (Beamforming)

“RBA 1 MHz Varker 1 [T1 7]
“VBA 3 MHz -39.50 aB&v
Ref 30 dBn Attt 3D B “SNT 20 ns 5_.206000000 GHz
[~ 2C
|G LA
_C et P
B | / N/ N\
M= [ac AN \
- N
:7&/" N
|
- A \\!
[~ —8C =S
- —aC 3B
DC
Catexr 5.27 Gz 5 vHz/ Soen 50 MHz
T Chanrel
Bandwidth 42_.911 VHz Poner 15.34 dBm

UNII 2A, Port 1: HT40, Low Channel (Non-Beamforming)

Contolled by BVMCR2 “RBA 1 MHz
VBN 3 MHz
Ref 20 dBn ALt 40 B SANT 45 s
—10 mmﬁLﬁm&FﬂWL_mc gy
L / X A
ﬂﬂaﬁ‘#‘/ \‘M‘-
M= =
30
-0
-850
a0 S
|- ax
DC
Catter 5.27 Gz 5 VHz/ Soaen 50 iz
Tx Channel
Bandwidth 42_9111 VHz Poner 22.80 dBm
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Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: HT40, High Channel (Beamforming and Non-beamforming)

GComaolled by BMC32

Ref 20 dBn At 40

“RBA 1 MHz
“VBA 3 MHz
B SNT 45 ms

uamgvn&&umm

PS
aB
DC

Cater 5.31 Hz 5 WHz/ Soen 50 MHz

Tx Channel

Bandwidth 42 _.831 MHz Poner 15.84 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 1: HT80 (Beamforming and Non-beamforming)

Comaollled by BVCX2 “RBA 1 VHz
“\VBAN 3 MHz
Ref 20 dBn At 40 B SANT 45 ns
— 10
—C fwﬂﬂFﬂﬂWWEWEHHWWﬁWﬁHEmEWﬁWﬁEEEKfﬁUﬂhumwwuiﬁﬁimnmhmnﬂﬁﬁunmkmwmm\ N
—-1C
M= =
—AC
80
I~ —-aC PS
- —7C aB
DC
Cater 5.20 GHz 10 \Hz/ Soaen 100 VHz
Tx Chanrel
Bandwidth 83.893 MHz Poner 16.15 dBm

Date: 30.0CT.2020 09:17:11
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: OFDM, Low Channel (Beamforming)

RBA 1 MHz Marker 1 [T1 ]
VBA 3 Mz —47.37 By
Ref 30 dBn Att 0D B SNT 20 ms 5_280000000 GHz
-20
10
[ [

Canter 5.26 GHz 4 M=/ Soen 40 VMHz
Tx Chanrel

UNII 2A, Port 2: OFDM, Low Channel (Non-beamforming)

RBA 1 MHz
VBA 3 VHz
Ref 25 dBn At 40 B SANT 45 ns
[~ 20
10 e AP | O VY,
. /1 N
1RV giiTe,
vE |
--30
- 1o
~—50
s e
——70
Canter 5.26 GHz 4 vHz/ Soen 40 MHz
Tx Chanrel
Bandwidth 22.2 V\Hz Power 20.07 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: OFDM, High Channel (Beamforming and Non-beamforming)

Contaolled by BVCX2 “RBAN 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 B SAT 45 ns
20
10 [ A
| “mpnn‘uuduualﬂmgnﬁﬂ-ﬂlhuﬂhnwm-m\ A
EWEY - 10 L \
V=T e M
- —-30
80
| PS
—a0 ar
Caiter 5.2 Gz 4 V\H=z/ Soen 40 Mz
Tx Chanrel
Bandwidth 22_2 VHz Power 15.84 dBm

Date: 2.NOV.2020 10:45:13
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: HT20, Low Channel (Beamforming)

“RBA 1 Mz Varker 1 [T1 ]
“VBA 3 MHz -47.03 dBv
Ref 30 dBn Attt 30 B *8NT 20 ns 5.280000000 G+
— 20
I N
_C /»-‘“'—”“—M——~—“—Hh-..——'—"'_"”“—“——~—vu—-_—“,\
=L 7 N
- o —
- 3o /”’Jﬂ .
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- A
-40
50 PS
- _&0 3B
o
Caiter 5.26 Gz 4 M=/ Soen 40 MHz
Tx Chanrel
Bandwidth 29.6 MHz Power 15.42 dBm
UNII 2A, Port 2: HT20, Low Channel (Non-Beamforming)
Conaolled by BMC2 “RBA 1 MHz
“\VBA 3 MHz
Ref 25 dBn At 40 B SANT 45 ns
20
Y -1
[\
[~ —3C
- _ac
s
| PS
-ac i
- o
Center 5.26 Gz 4 \Hz/ Soen 40 MHz
Tx Chanrel
Bandwidth 29.6 VHz Powner 19.79 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: HT20, High Channel (Beamforming and Non-beamforming)

Controlled by BMC32 “RBA 1 MHz
“VBA 3 Mz
Ref 25 dBn *Att 40 B SAT 45 s
RO O IO S )
1 R
\/1EW)
PS
&8
o
4 M=/ Sen 40 Mz
29.6 MHz Power 15.95 dBm
Date: 2.NOV.2020 10:48:28
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: non HT40, Low Channel (Beamforming)

“RBA 1 Mz Marker 1 [T1 ]
“VBA 3 MHz -0.72 d&

Ref 30 dBn At 30 B 7 8NT 20 ns 5.280000000 GHz

Cater 5.27 Gz 6 \Hz/ Soan 60 VHz

T Chanrel
Bandwidth 43 VHz Power 15.42 dBm

UNII 2A, Port 2: non HT40, Low Channel (Non-Beamforming)

Conoolled by BMC32 “RBA 1 MHz
“MBA 3 Mz
Ref 25 dBn *AtE 40 BB SNT 45 nms

Canter 5.27 Gz 6 MHz/ Soan &0 MHz

Bandwidth 43 VHz Poner 18.10 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: non HT40, High Channel (Beamforming and Non-beamforming)

Controlled by BVCR2 “RBA 1 Mz
“\VBA 3 Mz

Ref 25 cBn “ At 40 dB SWT 45 ms

- 20

10 [ A

Cater 5.31 Gz 6 MHz/ Soen 60 MHz

Bandwidth 43 VHz Powner 15.73 dBm

Date: 2.NOV.2020 10:51:27
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: HT40, Low Channel (Beamforming)

“RBA 1 MHz MVarker 1 [T1 ]
“VBA 3 MHz 0.8 dBr
Ref 30 dBn At 30 B 7 8SNT 20 ms 5._2380000000 GHz
[~ 20
e N
L JURSESI e ] <
oy - [ / NV
W= [ac 7 N \
[~ P AN
™
[~ —8C =S
- e B
DbC
Cater 5.27 Gz 6 M=/ Soen 60 MHz
Tx Chanrel
Bandwidth 43 MHz Power 15.48 dBm
UNII 2A, Port 2: HT40, Low Channel (Non-Beamforming)
Controllled by BMC32 “RBA 1 MHz
“\BA 3 MHz
Ref 25 dBn “AtE 40 dB SANT 45 s
—2C
= S Bt Tt | i st - [ A
—C
ElE!T‘i.ﬁﬂiiilllhl"Jr \hﬂhlillliﬁiiiii
=L
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L o
80
= PS
- axr
_—/(J II
Catter 5.27 GHz 6 MHz/ Soan 60 MHz
™= Chanrel
Bandwidth 43 MHz Poner 22.24 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: HT40, High Channel (Beamforming and Non-beamforming)

Cotaolled by BEMCR “RBA 1 MHz
“VBA 3 Mz
Ref 25 dBn At 40 B SNT 45 s
[ A
RS W ) WW s
PS
Sps
Do
6 MHz/ Soen 60 Mz
43 MHz Power 15.87 dBm
Date: 2.NOV.2020 10:57:57
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2A, Port 2: HT80 (Beamforming and Non-beamforming)

Contarolled by BEMC2 “RBA 1 VMHz
“VBA 3 MHz
Ref 25 dBn ALt 40 B SNT 45 ns
20
1€ [ A
B WM ..mmm.\
e o '
I~ 80
- a0 PS
aB
Cater 5.2 G4z 10 v\Hz2/ Soan 100 MHz
Tx Chanrel
Bandwidth 83.9 VHz Poner 15.52 dBm

Date: 2.NOV.2020 11:00:26
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: OFDM, Low Channel (Beamforming and Non-Beamforming)

Contolled by BVCX2 “RBA 1 Mz
“VBA 3 Mz
Ref 20 dBn At 40 B SAT 45 s
—1C
-C /‘n‘* e FMW‘WMM_\ “
10
V=D ;;f‘_a
= _40
80
——ag S
-_—7Q aB
DbC
Center 5.5 Gz 3 M=/ Soen 30 VHz
T Chanrel
Bandwidth 22.001 MHz Poner 15.83 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: OFDM, Mid Channel (Beamforming)

“RBA 1 MHz Varker 1 [T1 7]
“VBA 3 MHz -37.37 &
Ref 30 dBn AE D B *SNT 20 ns 5.585000000 GHz
—2C
| A
/J—“— P~~~ P
—C
1 R / N
M|=m 10
= _,w"”/ \\M
= 2 S~
(1 — \
= AC
—8C =S
- -6C LE
DC
Catter 5.6 Gz 3 \Hz/ Soen 30 Mz
Tx Channel
Bandwidth 22_001 VHz Power 15.15 dBm

UNII 2C, Port 1: OFDM, Mid Channel (Non-Beamforming)

« REW 1 MH=
« VEW 3 MH=z
Fuax FO dBm . MEE a0 4B SWT 45 ms
-1 /Nn.—vclﬂnl'—‘*‘LvM-w\
! e
|- 10
BT -
1= [
|- an
|- &1
- L
I
GG GH= 3 MHz/ Span 30 MH=
Tx Chanrel
Eandwidth 22.001 MHs Power 21.132 dEm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: OFDM, High Channel (Beamforming and Non-beamforming)

Contolled by BVCX2 “RBA 1 MHz
“VBA 3 MHz
Ref 20 dBn ALt 40 BB SAT 45 ms
- 10
L f/‘-wlmmm.FWMAMIJnﬂlﬁ...‘!'wﬂﬂﬂumnHﬂhﬂlhmunWr-"h. Il!
=1C F
W= [=C
= C
—-5C
- —aC =S
- _—7C aB
DC
Canter 5.7 Gz 3 M=/ Soen 30 MHz
Tx Chanrel
Bandwidth 21.329 VHz Power 14_70 dBm

Date: 30.0CT.2020 09:39:21
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT20, Low Channel (Beamforming and Non-beamforming)

Controlled by BEMCR2 “RBAN 1 MHz
“VBA 3 Mz
Ref 20 dBn At 40 B SNT 45 s
10
L AP o W N i (A I Ml vy, A
10 f
s
[ 80
-0 =S
- 70 aB
DC
Cater 5.5 Gz 3 M=/ Soen 30 MHz
T Chanrel
Bandwidth 23.451 MHz Powner 15.91 dBm

Date: 30.0CT.2020 09:41:22
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT20, Mid Channel (Beamforming)

RBA 1 Mz Marker 1 [T1 ]
VBA 3 MHz —37.07 o
Ref 30 cBn ALt 3D B SNT 20 s 5.535000000 Gz
[~ 20
10
KS
= 4
= [0 /
- —20 .»/"'y. M
M
L
g
50
[ —a0
Center 5.6 Gz 3 MHz/ Sen 3D Mz
Tx Chanrel
Bandwidth 22.734 VHz Poner 15.14 dBm
UNII 2C, Port 1: HT20, Mid Channel (Non-Beamforming)
« EBW 1 MH=
« VBW 3 MH=
B T Zh dBm = MET 40 4E SHT 4L ms

H.6 OH=z 3 MH=z/S Span 30 MH=z

Tx Channel

Bandwidth 22.734 HMH= Fowerx 21.12 dBEm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT20, High Channel (Beamforming and Non-beamforming)

Controllled by BMCX2 “RBA 1 MHz
“MVBA 3 Mz
Ref 25 dBn At 40 B SNT 45 ms
- 2C
—1C
Ao W An A A iy, | R v itk W iy, “

il
e
- a0 PSS
aB

__m [:C
Cattexr 5.7 Giz 3 VHz/ Soan 30 VHz

Tx Chanrel

Bandwidth 23.659 MHz Powner 15.08 dBm

Date: 30.0CT.2020 09:44:25
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: non HT40, Low Channel (Beamforming and Non-beamforming)

Gontrolled by BVCR2 “RBA 1 Mz
“\VBA 3 Mz

Ref 25 cBm “ At 40 B SWT 45 s

—20

10

L rm_wh-\_?—n——-\p-—w--\

= T \’-\,
-—2C

1A

Catter 5.51 Gz 5 vHz/ Soan 50 VHz

Bandwidth 41.414 VHz Power 15.72 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: non HT40, Mid Channel (Beamforming)

“RBAN 1 MHz varker 1 [T1 ]
“VBA 3 MHz 1.01 dBr
Ref 30 dBn *ALE 0 B Z8NT 20 ms 5.535000000 Gz
[~ 20
- 10 0 N
IV A Lt
[ C
1 Ml / NIVA \
V= e 7 = =
L <
::—3“ \"\\ﬁ
——4C
S PS
- _aC B
DC
GCerter 5.50 Gz 5 M=/ Soan 50 MHz
T Channel
Bandwiidth 45.911 MHz Power 15.29 dBm
UNII 2C, Port 1: non HT40, Mid Channel (Non-Beamforming)
Corrolled by BMC2 “ RN 1 Mz
“\VBA 3 Mz
Ref 25 cBn At 40 B SNT 45 ms
20
10 o s et e W I it e e St
€ ¢/
MM \W
V= |
D)
[~ 30
[~ 40
[~ 50
B PS
a0 R
- _- ») [I
Certer 5.0 Gz 5 MHz/ Soen 50 MHz
Tx Chanrel
Bandwidth 45.911 MHz Power 21.35 dBm
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Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: non HT40, High Channel (Beamforming and Non-beamforming)

Conaollled by BVCX2 “RBA 1 VHz
“VBA 3 VHz
Ref 25 dBn ALt 40 B SAT 45 s
20
10 [ A
- C /,,-,—"‘MMM‘ -—\ /__—-—-1. :
1 . \
e
~—5C
| PS
—a0 ae
Caiter 5.60 Gz 5 VHz/ Soen 50 VHz
Tx Chanrel
Bandwidth 41.262 VHz Power 15.67 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT40, Low Channel (Beamforming and Non-beamforming)

Caottaolled by BMC2 “RBAN 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 B SNT 45 s
[~ 20
10 N

/[

Canter 5.51 Gz 5 WHz/ Soen 50 MHz

Bandwidth 38.832 MHz Poner 16.04 dBm

Date: 30.0CT.2020 09:55:36

20200522
Report Number: F2P19923A-06E Page 136 of 351 Issue Date: 2021-05-05



Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT40, Mid Channel (Beamforming)

“RBAN 1 MHZ MVarker 1 [T1 ]
VBN 3 MHz 0.98 d&n
Ref 30 dBn Attt D B Z8NT 20 s 5_585000000 GHz
[ 2C
| . N
- e Yo U
B | / N/ N\
M= [-c <7
- /
[ 3 S
-G
- -
s e B
DC
Center 5.50 Gz 5 M=/ Soaen 50 Mz
T Chanrel
Randwvidth 22 911 VH~7 Power 15 22 dRm

UNII 2C, Port 1: HT40, Mid Channel (Non-Beamforming)

Gontrolled by BMCX2 *RBA 1 MHz

*VBA 3 MHz
Ref 25 dBn *Att 40 B SNT 45 ns
[~ 2C

Carter 5.50 Gz 5 WHz/ Soen 50 Mz

Bandwidth 38.911 VHz Power 21.91 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT40, High Channel (Beamforming and Non-beamforming)

Caonaollled by BVCX2 “RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn ALt 40 B SANT 45 s
20
10 [ A
- e - -
c N il D
ot A
Vi) ;71 !
- _ac
- —8C
o =
- _7C DC
Canter 5.60 GHz 5 vWHz/ Soen 50 MHz
Tx Chanrel
Bandwidth 38.808 VHz Powner 15.30 dBm

Date: 30.0CT.2020 09:57:48
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT80, Low Channel (Beamforming and Non-beamforming)

GContolled by BVC2 “RBAN 1 MHz
VBN 3 MHz
Ref 25 dB&n AL 40 B SAT 45 ns
— 20
[ 1C [ A
—C Wmm
B - o ‘
M|=m ?
=40
80
——60 =
aB
__70 u:
Catter 5.583 GHz 10 =/ Soen 100 MHz
Tx Chanrel
Bandwidth 82.843 VHz Poner 15.96 dBm

Date: 30.0CT.2020 10:02:03
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT80, Mid Channel (Beamforming)

RBA 1 Mz Marker 1 [T1 ]
B\ 3 Mz —2.97 B
Ref 30 cBn Att 3D B SNT 20 ms 5.590000000 GHz
20
10
Y| © e TN T e
M|=ﬂ ——10 / \
- 20
e
= N
-850
e
Certer 5.61 GHz 10 MHz/ Soen 100 MHz
Tx Chanrel
UNII 2C, Port 1: HT80, Mid Channel (Non-Beamforming)
REW 1 MH=
VBW 2 MH=
Ref 25 dEm Attt 40 4B IWT 45 m=

a0

10

i JfdHH!ﬂﬂﬂHdwHﬁiﬂMhhﬂHhdﬁﬂJdH‘ﬁ#ﬂﬂHUﬁ##inﬂﬂwunuhdﬂdhnﬁuihihulﬂﬂdhmﬂﬂmﬂuﬁu

——20

—40

F-50

-—-€0

-_70

Center 5.€1 GHsz 10 MH=/ Span 100 MHs=

Tx Channel

BEandwidth 86.372 Mis Fower 21.70 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 1: HT80, High Channel (Beamforming and Non-beamforming)

Comaolled by BEMCX2 “RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn ALt 40 B SNT 45 ns
— 20
10 [ A
_c n Al ﬂnumm S ol b
f \ \
WY - |10
L 1o
s
| PS
—aC ar
- _70 DC
Catter 5.60 GHz 5 vHz/ Soen 50 VHz
Tx Chanrel
Bandwidth 38.808 VHz Power 15.30 dBm

Date: 30.0CT.2020 09:57:48
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: OFDM, Low Channel (Beamforming and Non-beamforming)

Congolled by BEMC2 “RBAN 1 VHz
“\VBA 3 VHz

Ref 25 dBn Attt 40 B SNT 45 s

20

10

[ }{MMWM [ A
1 RIS
= |

Ao

80

| PS

—aC ar

Cater 5.5 GHz 3 M=/ Soan 30 VHz

Tx Chanrel

Bandwidth 22 MHz Poner 15.71 dBm

Date: 2.NOV.2020 11:29:32
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: OFDM, Mid Channel (Beamforming)

“RBA 1 MHz varker 1 [T1 ]
“VBA 3 MHz -30.74 &

Ref 30 dBn At 30 dB ZSNT 20 s 5.585000000 Gz

#
N
Wi

Caiter 5.6 GHz 3 vH=/ Soen 30 VHz

Tx Chanrel
Randamdth 22 M= Py 15 2O ARmM

UNII 2C, Port 2: OFDM, Mid Channel (Non-Beamforming)

Controllled by BMC32 “RBA 1 MHz

*MVBA 3 MHz
Ref 25 dBn *At 40 B SAT 45 ms
[~ 20

-10 WWW

Cater 5.6 Gz 3 vHz/ Soen 30 VMHz

Bandwidth 22 VHz Power 21.20 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: OFDM, High Channel (Beamforming and Non-beamforming)

Conaollled by BVCX2 “RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 B SNT 45 ns
20
— 10
T e P I —— A
- /
1
o= |
S
— 50
- &0 PS
aB
Catexr 5.7 GHz 3 vH=/ Soen 30 MHz
Tx Chanrel
Bandwidth 22 VHz Poner 15.17 dBm

Date: 2.NOV.2020 11:31:23
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT20, Low Channel (Beamforming and Non-beamforming)

Contxolled by BMCX2 “RBA 1 MHz
“\VBA 3 MHz
Ref 25 dBn ALt 40 B SANT 45 s
20
—1C
| *I-vnqﬂuﬂhundhuhuhﬁuu-whuu-n.! | Al
1 e
= |
L A0
e
- a0 PS
aB
__m [I
Catter 5.5 Giz 3 vHz/ Soan 30 VHz
Tx Chanrel
Bandwidth 23.7 VWHz Powner 16.09 dBm

Date: 2.NOV.2020 11:33:04
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT20, Mid Channel (Beamforming)

“RBA 1 Mz varker 1 [T1 ]
“VBA 3 MHz -20.43 dBr

Ref 30 dBn At 30 B 7 8NT 20 ms 5_535000000 Gz

Catter 5.6 Gz 3 MHz/ Soan 30 MHz

Tx Chanrel
Bandwidth 23.7 VHz Poner 15.34 dBm

UNII 2C, Port 2: HT20, Mid Channel (Non-Beamforming)

Gonrollled by BMC32 “RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 AB SANT 45 s

I~ 20

:m mewﬁm

#

Cater 5.6 Gz 3 MHz/ Soen 30 MHz

Tx Chanrel
Bandwidth 23.7 V\Hz Power 21.58 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT20, High Channel (Beamforming and Non-beamforming)

Controllled by BMC32 “RBA 1 Mz
“VVBA 3 Mz
Ref 25 dBn At 40 B SAT 45 s

Catter 5.7 GHz 3 M=/ Soan 30 VHz

Bandwidth 23.7 NHz Powner 15.18 dBm

Date: 2.NOV.2020 11:34:46
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: non HT40, Low Channel (Beamforming and Non-beamforming)

Controlled by BVCR2 “RBA 1 MHz
S VBN 3 MHz

Ref 25 cBm “ ALt 40 dB ST 45 s

- 20

1€ N

TN T

o . W
- 20 \.i

Canter 5.51 Gz 6 MHz/ Soen &0 Mz

Tx Chanrel
Bandwidth 46 VHz Poner 15.65 dBm

#

Date: 2.NOV.2020 11:37:03

20200522
Report Number: F2P19923A-06E Page 148 of 351 Issue Date: 2021-05-05



Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: non HT40, Mid Channel (Beamforming)

“RBA 1 M=z Varker 1 [T1 7]
“VBA 3 MHz -27.48 cBr
Ref 30 dBn At D B * SNT 20 ms 5.530000000 Gz
20
I A
_c — o
% - —1C / \\J/ \\
T —2C e M
L e
——3C
- _c
—8C S
- _6C 3B
DC
Cater 5.50 Gz 6 VHz/ Soen 60 MHz
Tx Channel
Bandwidth 46 VHz Power 15.35 dBm

UNII 2C, Port 2: non HT40, Mid Channel (Non-Beamforming)

Contxrollled by BEMC32 “RBA 1 Mz
“\VBA 3 Mz
Ref 25 dBn At 40 B SNT 45 s

#

Cater 5.5 Gz 6 MHz/ Soen 60 MHz

Bandwidth 46 VHz Powner 21.08 dBm

20200522
Report Number: F2P19923A-06E Page 149 of 351 Issue Date: 2021-05-05



Order Number: F2P19923A

Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: non HT40, High Channel (Beamforming and Non-beamforming)

GConaollled by BVC2 “RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 AB SNT 45 ns
—20
10 [ A
- fpnhin*-ﬂhhfﬂhlh!hmnﬁ;__?ﬂuﬁhn
Y - 1o
= I hsud L
L
e
——6C =
aB
Catter 5.60 Gz 6 VHz/ Soen 60 MHz
Tx Channel
Bandwidth 46 VHz Poner 15.77 dBm

Date: 2.NOV.2020 11:39:11
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT40, Low Channel (Beamforming and Non-beamforming)

Congollled by BEMCX2 RBA 1 MHz
“\VBA 3 MHz
Ref 25 dBn AL 40 B SAT 45 ns
N
MWM
PS
aB
Cater 5.51 GHz 6 MHz/ Soaen 60 MHz
Tx Chanrel
Bandwidth 38.92 VHz Poner 15.84 dBm

Date: 2.NOV.2020 11:42:16
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT40, Mid Channel (Beamforming)

*RBA 1 MHz NVarker 1 [T1 ]
“\VBA 3 Mz 2743 o
Ref 30 dBn At 30 B “SNT 20 s 5.560000000 GHz
—2C
|
L " R
1 RV \ / \
M= [0 Y N
A
1 —20
30
_.
L .
- _&0 D)
DC
GCatter 5.50 GHz 6 MHz/ Soan 60 MHz
Tx Chanrel
Bandwidth 38.92 VHz Poner 15.37 dBm
UNII 2C, Port 2: HT40, Mid Channel (Non-Beamforming)
Contollled by BVC2 “RBA 1 MHz
“\VBA 3 MHz
Ref 25 Bn Attt 40 B SNT 45 s
[~ AC
[ 1C / h
—C
Vi
- -30
_
s
B PS
-a0 e
__m II
Catter 5.50 GHz 6 \Hz/ Soan &0 VHz
Tx Chanrel
Bandwidth 38.92 VHz Poner 22.28 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT40, High Channel (Beamforming and Non-beamforming)

Conrolled by BMC32 “RBAN 1 MHz
“VBA 3 Mz
Ref 25 dBn At 40 B SAT 45 s

#

PS
arB
DC
Cater 5.680 Gz 6 WHz/ Soen 60 VHz
Tx Chanrel
Bandwidth 38.92 VHz Poner 15.33 dBn

Date: 2.NOV.2020 11:44:59
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT80, Low Channel (Beamforming and Non-beamforming)

Controlled by BVC2 “RRA 1 MHz
“\VBA 3 Mz
Ref 25 cBn “ At 40 B SNT 45 s
20
10 [ A
~C f’m WWM
=Y - - 10
V=

PS
aB

Catexr 5.583 Gz 10 MH=z/ Soen 100 VHz

Tx Chanrel

Bandwidth 86.4 VHz Powner 15.88 dBm
Date: 2.NOV.2020 11:47:17
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT80, Mid Channel (Beamforming)

RBA 1 MHz Marker 1 [T1 ]
VBA 3 MHz —2.63 d&n
Ref 30 dBn At 30 B SNT 20 s 5.500000000 GHz

#
L

Canter 5.61 GHz 10 \Hz/ Soaen 100 MHz
Tx Channel

UNII 2C, Port 2: HT80, Mid Channel (Non-Beamforming)

RBA 1 MHz
VBA 3 MHz
Ref 25 dBn Attt 40 B SNT 45 ms
m20
10

Catter 5.61 Gz 10 MHz/ Soen 100 MHz

Bandwidth 86.4 VHz Poner 21.93 dBm
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Applicant: PCTEL, Inc

Order Number: F2P19923A
FCC ID: NYPWIFIAP1200

UNII 2C, Port 2: HT80, High Channel (Beamforming and Non-beamforming)

controlled by BVC2 “RBA 1 Mz
“\VBA 3 Mz

Ref 25 dBn At 40 B SNT 45 s

- 20

[1C [ A

~C fm MMM

1 RS \
PS
lsps
o
10 M=/ Sen 100 Mz
86.4 VHz Power 15.49 dBm

Date: 2.NOV.2020 11:49:31
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: OFDM, Low Channel (Beamforming and Non-beamforming)

Contxrolled by BVC2 RBA 1 Mz
“VBA 3 Mz
Ref 25 dBn At 40 B SNT 45 s

= I — R

Catter 5.745 GHz 3 MHz/ Soan 30 MHz

Bandwidth 16.4 VHz Poner 15.47 dBm

Date: 30.0CT.2020 10:17:09
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: OFDM, Mid Channel (Beamforming)

RBA 1 MHz
VBA 3 VHz
Ref 30 dBn At D B SAT 20 ms
[~ 2C
~1C P [ L | ———r

:
I\
/

Cater 5.786 GHz 3 M=/ Soaen 30 MHz

Tx Chanrel
Bandwidth 16.4 VHz Power 17.79 dBm

UNII 3, Port 1: OFDM, Mid Channel (Non-Beamforming)

RBA 1 MHz
VBA 3 Mz
Ref 25 dBn Attt 40 B SNT 45 ms
[~ 20
- 10 T e e e e L
a / AN
C rf h
= [~ —2C
[~ —3C
e
[~ —5C
[~ —6C
[~ —7C
Cater 5.786 Gz 3 M=/ Soen 30 Mz
T Chanrel
Bandwidth 16.6 MHz Power 21.77 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: OFDM, High Channel (Beamforming and Non-beamforming)

Contolled by BVCR2 “RBAN 1 Mz
“WVBA 3 MHz
Ref 25 dBn ALt 40 B SANT 45 s
— 20
10 N
0 L g, | (AP VTN A

b

a—_:LC -
--;xr-—-;;;i'“fﬂﬂ

Cater 5.85 Gz 3 M=/ Soen 30 Mz

Tx Channel
Bandwidth 16.5 VHz Power 15.49 dBm

Date: 30.0CT.2020 10:20:30

20200522
Report Number: F2P19923A-06E Page 159 of 351 Issue Date: 2021-05-05



Order Number: F2P19923A

Applicant: PCTEL, Inc

FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT20, Low Channel (Beamforming and Non-beamforming)

Contxollled by BEVC2 “RBA 1 MHz
VBN 3 Mz
Ref 25 dBn At 40 B SNT 45 ns

#

Catter 5.745 Gz 3 MHz/

Bandwidth 17.8 VHz Poner

Date: 30.0CT.2020 10:22:55

20200522
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT20, Mid Channel (Beamforming)

Controlled by BMC2 “RAA 1 Mz
“\BA 3 Mz
Ref 30 dBn “Att D B ST 20 ms
- 20
" 10 /MJW\—WMW“W_“___\
1 eI
W= [0
20 .-r«r'/ \\«.\\“‘w
rra——"|
-0
L 0
-0 S
€0 ar
DC
Certer 5.785 Gz 3 M/ Sen 0D Mz
Tx Channel
Bandwiidth 17.71 Wz Poner 17.83 dBm
UNII 3, Port 1: HT20, Mid Channel (Non-beamforming)
Conaolled by BVMC32 RBA 1 MHz
“WVBA 3 MHz
Ref 25 dBn At 40 B SANT 45 ms
P9
-10 Tt e T R e it -
L ¥l N [ A
=L
-0
L o
80
= PS
-a0 axr
- _70 DC
Center 5.785 GHz 3 WHz/ Soen 0 MHz
Tx Chanrel
Bandwidth 17.8 VHz Powner 21.75 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT20, High Channel (Beamforming and Non-beamforming)

Cotaollaed by BMCX2 “RBAN 1 Mz
“WVBA 3 MHz
Ref 25 dBn At 40 B SANT 45 nms
o kgt ety g | gk et g - LA
1 RV
=
PS
axr
DbC
3 M=/ Soen 30 MHz
17.8 VMHz Poner 15.30 dBm

Date: 30.0CT.2020 10:24:31
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: non HT40, Low Channel (Beamforming and Non-beamforming)

Controlled by BVMCR2 “RBA 1 Mz
“\BA 3 Mz

Ref 25 cBn “ At 40 B ST 45 ms

[~ 2C

= [ A

Cantexr 5.755 Gz 5 W=/ Soen 50 Mz

Bandwidth 36.5 MHz Power 15.48 dBm

Date: 30.0CT.2020 10:27:24
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: non HT40, High Channel (Beamforming and Non-beamforming)

Conaolled by BMC2 “RBA 1 Mz
“VBA 3 Mz
Ref 25 dBn ALt 40 B SAT 45 ns
— 20
—C R e g g D e e L T e
f AL

[

Catter 5.7565 Gz 5 M=/ Soaen S0 VHz

Bandwidth 36.5 VHz Powner 15.50 dBm

Date: 30.0CT.2020 10:28:16
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT40, Low Channel (Beamforming and Non-beamforming)

Caottaolled by BMC2 “RBAN 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 B SNT 45 s
[~ 20
10 N

- Jﬂl-f‘-. T i--qﬁr""“‘ A i L v.\

Cater 5.755 Gz 5 WHz/ Soen 50 MHz

L

Bandwidth 36.5 VHz Powner 15.62 dBm

Date: 30.0CT.2020 10:29:43
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT40, High Channel (Beamforming and Non-beamforming)

Controlled by BMC2 “RBA 1 Mz
“\BA 3 Mz

Ref 25 cBm “Att 40 B SWT 45 ms

20

= | A

[

Canter 5.7965 GHz 5 MHz/ Soan 50 MHz

Bandwidth 36.5 MHz Powner 15.35 dBm

Date: 30.0CT.2020 10:30:28
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 1: HT80 (Beamforming and Non-beamforming)

Contolled by BEMC2 “RBA 1 MHz
“VBA 3 Mz

Ref 25 dBn ALt 40 B SNT 45 ms
[~ 2C
[1C N
- C e SRRy e O T TP I TV T eeep—"

WY | o \

v
o
I~ 50
= PS
—-a0 ar
_—/U II
Catter 5.77/5 Giz 10 M=/ Soan 100 MHz
™ Chanrel
Bandwidth 75.6 MHz Poner 15.66 dBm

Date: 30.0CT.2020 10:32:32
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: OFDM, Low Channel (Beamforming and Non-beamforming)

Caottaolled by BMC2 “RBAN 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 B SNT 45 s

L

Cater 5.745 Gz 3 M=/ Soen 30 MHz

Bandwidth 16.43 VHz Powner 15.48 dBm

Date: 2.NOV.2020 11:57:41
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: OFDM, Mid Channel (Beamforming)

RBA 1 MHz
VBA 3 Mz

Ref 30 dBn Attt 0 B SANT 20 ms

[~ 2C

—1C /wWH\_N"‘\-W__.—mn_u P M N——

A
\
/

Cater 5.785 Gz 3 \Hz/ Soen 30 MHz

Tx Channel
Bandwidth 16.43 MHz Powner 18.10 dBm

UNII 3, Port 2: OFDM, Mid Channel (Non-Beamforming)

RBA 1 MHz
VBA 3 Mz
Ref 25 dBn At 40 B SAT 45 s
20
- 10 /ﬁnﬂnﬂm
- C M*
1=
~—30
e
se
~—&0
[~ —7C
Carter 5.785 Gz 3 M=/ Soen 30 Mz
T Channel
Bandwidth 16.43 VHz Poner 21.91 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: OFDM, High Channel (Beamforming and Non-beamforming)

Gontrollled by BMCR2 “RBAN 1 MHz
“VBA 3 Mz
Ref 25 dBn Atk 40 B SANT 45 ms

20

10
wharbien LA

| fwm o

e

20

#

Center 5.85 Gz 3 vHz/ Soen 30 MHz

Tx Chanrel
Bandwidth 16.43 VHz Poner 15.11 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT20, Low Channel (Beamforming and Non-beamforming)

GCotaolled by BVCX2 “RBAN 1 Mz
“\VBA 3 VHz
Ref 25 dBn At 40 B SNT 45 s
20
10
R e il eyl m
—C
B
= |
- _aC
——5C
| PS
—aC axe
Canter 5.745 GHz 3 =/ Soan 30 MHz
Tx Chamrel
Bandwidth 17.8 MHz Poner 15.76 dBm

Date: 2.NOV.2020 12:02:15
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT20, Mid Channel (Beamforming)

Conorolled by BVCR2 “RBA 1 MHz
“\VBA 3 MHz
Ref 30 cBm At 30 B SNT 20 s
20
- 10 S ISR [N g — LA
L /T N
WY - \
W= 10
- M’_/'”( \‘N""\\“H
,_“%WWW, M
- o
- 50 =S
- o ae
DC
Center 5.785 Gz 3 MHz/ Soen 30 Mz
Tx Chanrel
Randwidth 17 8 VH7 Power 18 17 dRm
UNII 3, Port 2: HT20, Mid Channel (Non-beamforming)
Controlled by BVCX “RAA 1 Mz
“\VBA 3 Mz
Ref 25 dBn “Att 40 B SNT 45 ms
20
10 Pmmwwmw\
i / =
. -“"U!!uﬂldliiuuqu'
\1EN L
--aC
L
[~ —8C
| PS
-ec .
Center 5.785 Gz 3 MHz/ Soen 0 Mz
Tx Channel
Bandwidth 17.8 MHz Poner 21.77 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT20, High Channel (Beamforming and Non-beamforming)

Controlled by BEMCR2 *RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 B SNT 45 ms
o Aol P ot Wl | LA
1 RY
=
PS
(Snz]
Do
3 MHz/ Soen 30 Mz
17.8 VMHz Poner 15.15 dBm
Date: 2.NOV.2020 12:03:43
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: non HT40, Low Channel (Beamforming and Non-beamforming)

Controlled by BC2 “RAA 1 Mz
“\VBA 3 Mz
Ref 25 cBn “ ALt 40 dB ST 45 s
20
10 [ A

Canter 5.755 Giz 5 MHz/ Soan 50 MHz

Bandwidth 36.5 VHz Poner 15.50 dBm

Date: 2.NOV.2020 12:13:21
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: non HT40, High Channel (Beamforming and Non-beamforming)

Controlled by BVC2 “RAA 1 MHz
“ VBN 3 MHz

Ref 25 cBm “ ALt 40 dB ST 45 s

- 20

= [ A

(

Catter 5.7565 Gz 5 M=/ Soaen S0 VHz

Bandwidth 36.5 VHz Powner 15.38 dBm

Date: 2.NOV.2020 12:14:05
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT40, Low Channel (Beamforming and Non-beamforming)

Controlled by BVCX “RBA 1 Mz
“\VBA 3 MHz

Ref 25 cBm “ ALt 40 B SAT 45 ms

- 20

10 | A\

[

Catter 5.755 Giz 5 vHz/ Soan 50 Mz

T Channel
Bandwidth 36.3 MHz Power 15.78 dBm

Date: 2.NOV.2020 12:15:54
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT40, High Channel (Beamforming and Non-beamforming)

Controlled by BVC “REA 1 MHz
“\VBA 3 MHz

Ref 25 cBn “ ALt 40 B SWT 45 s

- 20

10 N

[

Catter 5.7965 Gz 5 M=/ Soan S0 MHz

Bandwidth 36.3 MHz Power 15.68 dBm

Date: 2.NOV.2020 12:16:36
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Order Number: F2P19923A Applicant: PCTEL, Inc
FCC ID: NYPWIFIAP1200

UNII 3, Port 2: HT80 (Beamforming and Non-beamforming)

Contolled by BVMCX2 “RBA 1 MHz
“VBA 3 MHz
Ref 25 dBn At 40 AB SAT 45 ns
[~ 2C
B n
- !
o |
v

80
- a0 PS
aB
__70 u:
Catter 5.7/5 Gz 10 =/ Soen 100 MHz
Tx Chanrel
Bandwidth 75.6 VHz Poner 15.74 dBm

Date: 2.NOV.2020 12:18:39
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